T S

\ - ) X COMP TORS ) S . : ;
Y . 3016 - before PIN 14147800 [ ._ : : .
h ) - : 4016 - before PIN 14149628 _ )
g ' ' 3018, 3020, 4018, 4020 - ALL - !
. - . " _ Parts Catalog 8-3042
NOTE: This catalog replaces _ ‘ ,
catalog 8-3041 : o B ALPHABETICAL INDEX
. » : : 2-93-RP-500-341 : ) : : '
S : \ ' : : ENGINE SECTION = :
i : N Page . Grid B : Page - Grid
" AirCleaner .............. - 17 . "B6 - Fywheel... .......... ... .. 5 AB
- ! Battery ...... e ...59-61 EG-EB Fuel Pump................. 15 B4
. ‘Breather, Crankcase ......... . 7-9  A10-A12 Fuel System ......... e 15 B4
* Camshaft ... ......... ... ‘ 5 AB GasketKits . ... .. ........ .. 7-9  A10-A12
™ Carburgtor............. ... . 15-19 B4-B8  Governor........ e 13-21 B2-B10
« . .Choke linkage ............. 19 B8 . Muffler .......... . 23 B12
" Connecting Rod. . . ... e 5 .- A8 Shields .. ................. 21-23. B10-B12
Crankshaft ................ .- B AB QilPan . .................. I Y Al4
~ Cylinder Block .. ............ 7-8  A10-At2 Piston .. ........ P 5 - AB
. Cylinder Head ... .... oo 780 AI0-A12 PTOClutch . ........... ... 25, " Bl14
Electrical System. ... ... T....97-83 E4A-E10 Rotor, igniton . .. ... ... e 13 - B2
: Engine Block & Attaching Parts . 7-9° A10-A12 Spark Plug ....... esse....b981 " EB-EB
- Exhaust System ............ 23 . . Bi12 Starter ..... e e 67 ‘ E4
Filter, Breather ............. t 17 BB Tank, Fuel............ Cee 15 ‘B4 . -
Filter, Fuel. . . ... .. ... ... i5 . B4 Throttle Linkage ....... T £ B8 .
: Valves .. ............ .. 279 A10-A12 ‘

. * BASIC TRACTOR SECTION .

. Axle, Front ........ .. 37 ci2 Hydraulics .7 .o ve i v et 43-55 D4-E2
R Axle,.Rear............. A— D2’ Adapter, Pump Drive ....... 51 D13
Baffles & Shrouds . . .. .... ... 21-23 B10-B12 Hoses, Lines & Fittings .....43-565 D4-E2
Brakes ... .. o 39 cia Motor, Hydraulic Drive . .. ... . 45 D6
Control, Speed . . ........... 53 D14 Pump....... PN 51 D12
Decals . ... .0 65 E12 . Valve, Control ............ 47 D8
Electrical System ... ... .. . ... 0783 E4-E10 Linkage, Valve, Control . . ... ... 53 D14
F27 Three Point Hitch Adapter . 75 ~ F8 . Hydraulic Lift . . ... .... e 55 E2°
Fenders........ ... 31-33 C6-C8 PTO (Hydraulie) . ... .. i .. B7-69 E14-F2
Frame .. ....... e 27 c2 Instruments . . . ....... e 59-61 EB-EB
, Grille .« . . . 29 . c4 K22 and K24 Sleeve Hitch .... . 71 7 F4 -7

H13WeightBox . ..... ..... 77 F10 L11 Counterweight Kit_ . ... .. . 75 F8

H18 Counterweight Brackets . . . 77 F10 Mounts, Engine . ... .:....... 27 c2 -
HFC34 Flow Control Valve Kit . . 81 F14 Mounts, Heat Exchanger .. .. .. 43-45 D4-D6
HFC34B Flow Control Valve Kit . 83 G2 PTO Clutch lelectric) . @ . ...... 25 B14
S ~ HH34 Three Point Hitch ... ... 73 F& Reflector, rear . ... ...~ .... 63 E10

i . ~ HP30, HP40 Hydraulic PTO .. .. 87 E14 Seat, Operator’s . ......... .. 31-33 Cce-C8 - :
+ HP42 Hydraulic PTO ... ...... 69 F2 Steering Wheel & Gear ....... - 35 C10 .
: . Hitch, tow . ........ S R D10 ToolTray .....cooocnnnnn.. 31-33 C6-C8.
o . o ‘ CHood ...l 29 c4 Transmission . .« .. /... ...... ©41 D2
‘ : ' o D Wheels, Front & Rear . ... .. . 39 c14
) : : . ) : WW30, WW40 Wheel Wei 79 Fi2
@ D -
. . i J . - - _
L n! - ~
1 .
s { .




GENERAL INFO ‘l\\\gATION

INDEX -
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assembliss. )

The rear index is a numerical index of the part numbers

PARTS ORDERS :
All orders must includg the following information:
1. Correct part number,

2. Complete description of part ar component,

-and pages on which these numbers are shown. 3. Total quantity of each part or component, //
. . . ==
ILLUSTRATION 4. Product modet number. . = =
Each illustration in this catalog shows a group of parts 6. All necessary product identification numbers. Sl —
or components. These parts and components are . ) L . @ —
aligned approximately as the parts and components on 6. Method for sending the parts. - . e
your machine. Each part and corponent in an illustra- \
tion has a reference number. These reference numbers 7. Complete and correct address. -
are in a list on the page opposite of the illustration. a
Next to the reference number is the part number, CATALOG REVISIONS
description and required quanity of the part shown in . i
the iliustration. : As the product changes, new pages will be available = 1 O
T for your catalog. A notice will be_issued. \ e L
UAR - "Use as required” indicates that the part Y . ot ‘ ' 4 /! SH——— \
quantity is variable, ' IMPORTANT: Put all revisions into ‘the catalog as - TRACTOR MbDEL AND P.I.N ) < ENGINE MODEL, SERIAL AND
NSS - “N o . soon as possible. ‘ . SPECIFICATION NUMBERS
. - “Not sold separately” indicates that the part i$ . -
only available as a component of an assembly or the - RIGHT HAND AND LEFT HAND ‘
part must be purchased .locally. If the part is an IDENTIFICATION )
" assembly compohent, the description will be indented C- - " S log th ferences to
under the assembly dascription in the parts list. The words right hand (RH) and left hand {LLH) as used NOTE: In this catalog there are re

O/L - ““Obtain locally”’

** - “Footnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated..

L

in this catalog indicats the direction while you are in
the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-

. ponents of an assembly are indicated by an indented

serial numbers. To order the-correct part
use these serial numbers as a guide.,

TRACTOR MODEL

ENGINE MODEL . B

: description. The quantity for an ihdented part is the 3016, 4016 C33235
total needed for that complete”assembly, See the ONAN P216G-I
.example. : SPEC. NO. 109943 and 10904C
. : : 3018, 4018 C33236
: ' ONAN P218G-1 .
REF, PART NO. DESCRIPTION + . REQD SPEC. NO. 10904B and 10904C
c 55159 ‘CYLINDER ASSY -rearsteering......o..ovueeeneenennnnnnnnnn.. 1 . ' Co
23 c 56208 SOCKET ASSY -rearcylinder............c.oovevenennnnn. .. 1 3020, 4020 ©33237
29 c 58956 PLUG - adjusting, socketassy ............cveereenrvnrnnn.s. 1 ’ ONAN P220G-
30 .C B5957 SEAT -socketball...............cooviiiiiiiiiin .. 2 SPEC. NO. 10904B and 10904C
31 C 56210 SPRING -80CKet . ..o\ 1 e .
32 C 56209 ~ SEAT-socketspring ..........cocovvennnnn, P v 1 §
- 33 G. 45175 CLAMP ASSY -s0cketassy. ......o.vveeenveeruninnnnnn . 1 :
16- 836 BOLT - 1/2" X Z-1/4" N.F. hexX .. oovvieee e been e, e 1 i ’
34 132- 104 PIN -cotter, 3/16" x 3™ ... e 1
35 c 56889 STUD - ball, socket &ceylinder. ...............ccooevevninn.... 2 L (
36 13- 410 - BOLT-1/4"x5/8"N.C.,hex .......civ il ee 4 ) e
37 92- 4 LOCK WASHER-1/4" SAE . cc.t vttt eeeeannns . 4




[

Pl

MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS

e e u. — . PAINT

2

. DESCRIPTION
BLACK - semi -gloss, 120z spray {(2parcarton) .. ............ e
BLACK - sémi - gloss, quart {Zpercaron) ... ....occiiiiieeneieiiranannn
" BLACK - semi - gloss, heat resistant, 12 oz'spray (2 percarton) ........... L.
POWER TAN-120zspray (2percarton) . .....c.vviiveaerennnnnns e p
POWER TAN -quart {2 percanton) ......... 2 i ciimeearirnnnsrenerannas

'




Lt

M O CUbRARRARONSSS D a -

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

PART NO.  ¢DESCRIPTION /

24931 PISTON - standard {inciudes pin and retammg nng}
24932 PISTON - .005 (0.13 mm) oversize (includes pin and retaining ring)
24933 PISTON - .010 {0.25 mm) oversize {includes /pin and retaining ring)
24934 PISTON - .020 (0.51 mm) oversize {includes pin-and retaining ring)
24935 PISTON - .030 (0.76 mm) oversize {includes pln and retaining ring)
24936 PISTON - .040 {1.02 mm) oversize hncludes pin and retaining ring)
29972 PIN - piston

29738 RING SET - piston {standard) :...... /-
24938 RING ‘SET - piston .005°" {0.13 mm) qversue
24939 . RING SET - piston .010” {0.25 mm) oversize
24940 RING SET - piston .020" {0.51 mm) oversize
24941 RING SET - piston .030"'-{0.76 mm)’ oversize
24942 RING SET - piston .040'' {1.02 mm) oversize
29751_ CONNECTING ROD - 010' {0.25 mm) undersize, includes nut & bolt
20204 CONNECTING ROD - .020" {0. 51 mm} undersize, inciudes nut & boit
20205 . CONNECTING ROD - .030°" {.076 mm} undersuze includes nut & bolt
25383 CONNECTING ROD - (standard) includes nut & bolt

25384 CONNECTING ROD - .010" {0.25 mm) undersize, includes nut & boit
.25385 'CONNECTiNG ROD - 020" {0.51 mm) undersize, includes nut & bolt

25386 CONNECTING ROD - .030" {(0.76 mm) undersize, mcludes nut & bolt

OO0 O 0 0 0 0 0 0000600000000 000n

20241 mNs-retau%.h{;'Zf:fIﬁ:fﬁﬁ:Iﬁﬁf}-f::flﬁfﬁﬁiﬁfZZ:IIIZ.ZZZZZI

28750 CONNECTING ROD - (standard) includes nut and bolt (3016, 4016} .... .

N RPN PBRRONNNNDRDND

(3016, 4016} . . ... it e e
{3016, 40168} . .. ... e e ..

3% ]

(3016, 4016} ... .. . il X
{3018, 3020, 4018, 4020) . . .. ... ... i e
" (3018, 3020, 4018, 4020) . . . ... ... .
(3018, 3020, 4018, 4020) . . . ... ... ..

S

{3018, 3020, 4018, 4020} . . . .. ... i e e
25774 BOLT - connecting rod 5/16" special N.F. . ... ... ...... e
25775. NUT - iock, connecting rod 5/16"" N.F. ... ... ... .. ... ... ......
20223 RING -retaining .. ... .o e e e
24325 HUB - governor CUp . .. .. ... e
24326 CUP - gOVEIMIOr . . . . . e e e e e

211- 2168 _ BALL - gOVBINOT . . . . . i e e e e e e e
126- 9 KEY - woodruff 1/8" x 1/2"" —~ . D e

32284 CRANKSHAFT -engine (3016, 4016) . ............. .o ivvn...
32285 'CRANKSHAFT - engine {3018, 3020, 4018, 4020). .. .. ............
26- 9 KEY - woodruff, crankshaft gear ... .. ... ... .. ... ... ... ... ...

31976 KEY -square, clutch . . .. ... . .. o i e e "
32286 FLYWHEEL -engine ... .... ... . . i
20226 GEAR -ring, flywheel ... .. .. .. ... e
32473 BOLT - flywheel . ... .. e e e e o

OOOO0O0OO0OCOOO0020000000

32468 CAMSHAFT - (includes pin) {30186, 3018, 4016 4018) ... ... .. ... ..
32469 CAMSHAFT - (includes pin} {3020, 4020). ... ... . ... oo ... ..
22261 GEAR ASSEMBLY -camshaft . . ..... . ... ...,
20229 WASHER - thrust . . . .. oot e
20233 PIN = CONIBT . .t .t e et e e e e e e e e e e e

20218 RING - retaining . . . . .o oottt e e e
20219 WASHER - special ...... e e e e e e e
22262 GEAR -crankshaft . ..................... S

32463 WASHER -special .................... e e e
20303 WASHER -special .......c ... it it et ie e
32464 SCREW - #10-24'x 3/8" ﬂange lock .. .o i
32287 SCREEN -flywheel . . .......... ... ... ... . i
32288 KEY - 3/16"" x 2" special, fiywheel ... ... .. ... .................
24956 STATOR -charging ...... ... e, ans SN T
32458 . KIT - terminal connector . . ... vttt ee e ee e e e

Tk

_i_?_l__\d’}q._:‘_l_l_a_..}...a_}—l_.l-.\—l-l_\_l—l_l_t_am_\_h_i.hh”

January 1993



o~ n

20 :

8-3042-7

O-'OOOOOOOOOOOﬁOOOOOOOOOOOOOOOOOO

‘MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS
- - T /
CYLINDER BLOCK
PART NO. . DESCRIPTION . ) °, " REQ'D
C ' 33243 BLOCK ASSEMBLY - short (3016, 4018) includes cylinder and crafikcass, all
. bearings, crankshaft, camshaft, timing gear, connecting rods, pistons, piston
rings, valves, oil pump and breather tube .{does not include gasket set) . . 1
C 33244  BLOCK ASSEMBLY - short (3018, 3020, 4018, 4020) includes cylinder and
‘crankcase, all bearings, crankshaft, camshaft, timing gear, connecting rods,
'pistons, piston rings, valves, oil pump and breather tube (does not include
Tgasketset) . ... ... e e e 1
41- 26 PLUG - wWelth . . . . i e e 1
113- 208 BOLT - 3/8” - 16 x 1-1/4" ... . e 5
20256 SHIM - end play, crankshaft (005"} . ............ ST I UAR
22618 .BEARING - crankshaft, rear {includes thrust washer) (standard) . ....... 1
22619 BEARING .- crankshaft, rear .002'' (0.05 mm) undersize ............. 1
22620 BEARING - crankshaft, rear .010'' {0.25 mm) undersize ............. 1
22621 BEARING - crankshaft, rear .020"" {0.51 mm) undersize ............. 1
22622 BEARING - crankshaft, rear .030"" {0.76 mm} undersize . ............ 1
20267 WASHER - thrust . .. ... it e e e e e 2
20268 GASKET -bearingplate ........... ... . ... . . .. 1
20269 PLATE - bearing, rear .. ... ...ttt it e e e e 1
20270 BEARING - camshaft 3/4"’ length (service part is 5/16'" length}. .. .. ... 2
20271 SEAL - oil, crankshaft rear ......... e P PR 1
20272 PIN - drive, bearing stop . .. .. e e e e e 4
24946 TUBE -~o0il ... v e e e e 1
. 29974 INSERT - valve seat, exhaust (standard) ................... f e 2
28975 INSERT - valve seat, exhaust .002"' {0.05 mm) oversize . ... ......... 2
20976 INSERT - valve seat, exhaust .005"" (0.13 mm) oversize . ............ 2
29977 INSERT - valve seat, exhaust .010" (0.25 mm) oversize . .. .. _....... 2
29978 . INSERT - valve seat, exhaust ,025" (0.64 mm) oversize ............. 2
20287 INSERT - valve seat, intake (standard) .......................... 2
20288 INSERT - valve seat, intake .002° {0.05 mm) oversize . ............. 2
20289 INSERT - valve seat, intake .005%'" {0.13 mm} oversize .............. .2
20290 INSERT - valve seat, intake .0107" {0.25 mm} oversize ........... L 2
20291 INSERT - valve seat, intake .025’" {0.64 mm} oversize .............. 2
20295 BEARING - crankshaft, front, flanged {standard} ............ ....... 1
20296 "BEARING - crankshaft, front .002"’ {0.05 mm) undersize............. 1
20297 BEARING - crankshaft, front .010" (0.25 mm) undersize . . . .. .. ...... 1
20298 BEARING - crankshaft, front .020’' (0.51 mm) undersize . . . .. ..... ... 1
20299 BEARING - crankshaft, front .030' (0.76 mm} undersize . .. .. .. ...... 1
32274 GUIDE -valve, exhaust. . . . ... ... . i e 2
‘32275 GUIDE - valve, intake . .. .. ... ... .. ittt 2
92- 21 LOCKWASHER - 3/B" ......... ... 0.--. L e e B
23320 2

PIN - alignment, gear cover......... e e e e e e ..

January 1993



| s ; . '
"" ; MODEL 3016, 3018, 3020, 40186, 4018, 4020 COMPACT TRACTORS 9
\ [ A : CYLINDER BLOCK
o o . . ‘ : ) .
‘" ©. REF, PART NO. . DESCRIPTION . REQ'D
21 C 20244* REED -breather ............ .. i . . cipeeeeennnvnton... 1
.22 C 202;&?‘:3AFFLE -breather . ................. S B 1
23 C 20243* PRING - breather ............................ P S b
. 24 C 33245 COVER-wvalve............... e i a e " UAR
25 C 24948* COVER - valve (with breather port) .. .5 ..., ... v 1
26 C 20251 GASKET -valve cover ............ B e . 2
27 C 20276 TAPPET -valve {standard) .............7. ... ...... . ........ 4
27 C 20471 TAPPET - valve .002 (0.05 mm}oversize . ... .« ... ... ........... 4
27 C 20277 - TAPPET - valve .005 {0.13 mm}oversize ...............cov'uuurn. 4
28 C 32272 VALVE -intake. . ..................... e e e e e e e 2
29 JC 32273  VALVE - exhaust .. ... P A S 2
_ : 30 113- 132 BOLT - 1/4" - 20 x 1-3/4" . . . . o 2
31 C 32276  SPRING-valve........ e e e e e e e e e e 4
32 C 32277 LOCK -valve and SPring . . . ... .ottt it et 8
33 € 32278 SEAL -intake valve ........... ... ... i e 2
36 C 29979 GASKET -head ................... T e e e e 2
37 C 32279 HEAD - cylinder R.H. .. ..... e e e . 1
37 C 32280 HEAD - eylinder L.H. .. .. ... . ... ... . . .. . 1
38 C. 32281 RETAINER -~ valve spring .. . ............... e e et e 4
39 . 195-2010 WASHER. - 1/4™ . . . . e e e 1
. 40 C 20248 WASHER - 5/16"" .. ...... e 18
B . 41 C 32440 BOLT - head 2-3/8” long ... ... ... 0. it e e 16
42 . C 20247 WASHER - 1/4" copper .. .. o e 2
.43 211- T*¥  PLUG - core hole . ... im i e e e e e e s 1
44 .C 32282 CAP-valve ....... e e e e e e e e e e e e e e 4
45 C 29981 KIT - gasket, complete engine (does not include bearings) . ........... 1
45- C 29982 . KiT - gasket, {carban removalfvalve grind)., . .............. AP 1 -
46 C 20504** SCREEN -breathertube ......... ... ... .. .. .......... e 2
47 C 20490** VALVE -breathercap....... ... i, 1
48 C 20483** “O" RING-breathercap .. ... .. ... ...l ... 1
49 C 22265** SCREW -#8x3/4selftapping . ... ... ... .. . . . ... 1
50 C 20536*" CLAMP -breather Cap . ... .ot ittt et e e e e e 1
51 C 29948** " FILTER - breather . . ... .. i e i e e e e e 1
52 C 33247** TUBE-breather 2. ... ... . .. e e e e 1
-~ -
*use before S/N: ’
**use S/N and after:
3016 - 14127138 -
3018 - 134132690 T .
3020 - 14133215 ) ’
4016 - 14128811 '
¢ 4018 - 14129997
4020 - 14131216
\.
t
' 8-3042-9 . January 1993




OIL DRAIN

EARLY-PRODUCTION

&

.

S ®

B X,

OiL DRAIN

LATE PRODUCTION'

-
H

MODEL 30186, 3018 3020, 4016 4018 4020 COMPACT TRACTORS

11
OIL BASE PUMP, FILTER AND FILLER TUBE
REF. - PART NO. DESCRIPTION . ' REQ'D '
1 C 32290  DIPSTIEK - ol level indicator ............. ... ... 0., 1
2 C 32465 O-RING ... e e e e e e 1
3 C 32291 BRACKET -filltube ............ ... . ... u... e 1
4 C 32292 TUBE -“oil fill ...... B i e e e e e 1.
5 T C 82293 SEAL - TUDE . ... e e e 1
. 6 - C 32466 SCREW - #10x 1-1/4" panhead . . .. ................ 0 .. ..oov... 1
7 C 32467 NUT -speed (type U) . .. .. ... i e et ans 1
-8 C .32289 BASE - oil (includes plugs} .......... e e e 1
9 C 29984 . ° GASKET -ail base . ........ .ot i S 1
10 T 192- 21 LOCKWASHER - 3/8" ...... ................... e 4
11, . 113- 252 BOLT - 3/8 -6 x 3-3/ . i
12 221- 3 PLUG - ail base 3/8" . .. ..o i e e e 2.
13 C 23321 CUP - intake, 01l pUMP . .. vt v s e e e e e e e s e 1
14 . 221- 1867 NIPPLE - pipe 3/8" x 3-1/2" . ... e e e - 1
18 1 221-'376 - ELBOW - pipe 3/8" X 90 . . .ottt 1
16 C 20565 . ADAPTER - oil filter . ... .. e e e 1
17 C 20331 WASHER - 5/18" copper . ... e 2
18 113- 103 BOLT - 6/16" - 18 x 1" .. .. i i it e 2
19, .C 25389 DRAIN - ol filter . . .. .. .. e e e e e 1
20 182- 8256  BOLT - #10- 32 x 318" . .. it 2
21 C 32462 GASKET*- oil filter adapter ................................... 1 -
22 C 2619 FILTEH DIl e e 1
23- C 29734 PUMP-oil ......... [ e PP 1
24 C 20325 KIT - gasket, oit pump ......... e e ; 1
25 192- - 19 LOCKWASHER - 1/4" .. . . e i e 2
26 113+ 4 BOLT-1/4" -20x1"............. e e e 2
27’ C 32474 BOLT -3/8" -24x7/8" oilbypass ....... .. .. . . .. 'uuiummnen.. 1
28 C 20574 - WASHER - 3/8" COPDPEr .« .. oot e 1
29 ‘C 20320 _ SPRING -oil bypass valve. . .. ... .. .. . . .. ... i 1
30 C 20322 VALVE -oilbypass. .. ............... P 1
31 221- 88* - REDUCER - pipe 3/8" - 1410 1/4" . . . .. ... . . . . i, 1
32 C 19473* NIPPLE -pipe 2.5" .. .. ......... oo 1
' 32 C 339248** "NIPPLE - oil drain 3.5"" ............... e e e e e ~ 1
33 C 14906* GASKET -oildrain ... ... ... .. it i i 1
34 C 14398* PLUG-oildrain ......... e e Teea. e e 1
34 218-B154** PLUG - 172" < 20 . . .ot e e e 1
- *uyse on 4020 before PIN 14176500
= 3016, 3018, 3020, 4016, 4018 - All 2
**use on 4020 PIN 14176500 and after
]
2
.
8-3042-11 X January 1993



»
4

oy

REF. - PART NO.

g C 32457.

2 C 20305

3 C 22632

4 C 20307

5 182- ' 84

6 C 20309

7 C. 20310

8 211- 5

9 C 20312

10 C 20313

11 113- 120

.12 C 20331

13 C 20412

14 ¢ 293885

15 131- 911

16 - C 29989

17 C 20345

18 C 32452

19 ‘¢ 32297

20 192- 19

21 113- 2

22 . C 32294
8-3042-13

MODEL 3016, 3018, 3020, 4016, 4038, 4020 COMPACT TRACTORS

GOVERNOR GEARCASE AND IGNITION ROTOR

DESCRIPTION
GEARCASE ASSEMBLY - governor

SHAFT AND ARM

YOKE - governor shaft........ P ..

SCREW - #8 - 32 x 3/8"
- PIN - governor cup stop
SEAL - ail, governor shaft
BALL - bearing, governor shaft

BOLT - 5/16" - 18 x.1-3/4""
WASHER - 5/16" copper .

TUBE - vacuum port (included inassembly) . .. ..............
STUD -gearcover ......... .. .. . . ceuiuun. e e
~NUT-5/16" -18................ e e e,
CLIP -retaining . .. ..... .. .. ... ..
GASKET -plate .......... .. . .., e
PLATE - plunger COVEr . ... .. .. ... ittt
"ROTOR -ignition .. .. ........ ... .. ....... e e
LOCKWASHER - 1/4"" ... .. .. .. .. ... ..... e e :
BOLT - 1/47 - 20 x B/8" ... . .. e
CONTROL -ignition .. ................. e L.

- . : -

.......................

BEARING - governor shaft .. . .. e

........................................
....................................
..............................

SEAL - oil, crankshaft .............. e -
- GASKET - mounting : .

13

O L e S e el * 1 I - e 2 e e B R

January 1993

1



4
(S

" REF. PART-NO.
1 C 29868
1 C 29869
-2 C 29969
3 T 29944
- 4- C 29952
'B C 29953
6 - C '32450
.7 192- 19
8 113- 65
9 113- 121
10 192- .20
1 C -26202
12° 113- 103
13 C 20360
14 C 29988
15 . . 195-2027
16 NSS
17 C 29959
18 . 182- 559
19 NSS
20 214- 103
21 C 20411
22 NSS .
23 C:. 32376
24 C 10678
25 C 33406
1 C 10678
2 C ~28962
3 NSS
4 C 28940
5 G 37094
8 NSS
7 C 23527
8- C 14690
9 C 32376
-10 C- 31978
11 C 24689
12 187- 1036
8-3042-15a

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

DESCRIPTION

CARBURETOR - fuel {3016, 3018, 4016, 4018} repairs page 19
CARBURETOR - fuet {3020, 4020) repairs page 19
- GASKET - carburetor mountlng
Q" ring ......

SEAL -

ADAPTER - carburetor ...

GASKET - adapter

BOLT - 1/4" -
BOLT - 6/16" -

18x27 ..

LOCKWASHER - 5/16"" ..
GASKET - manifold. . . . ..

CLIP - retaining, control rod to carburetor

ROD - governor control . . .
WASHER - 5/16" .. ... ..

HOSE - fuel (use C28937 cut to length)

PUMP - fuel

SCREW - tapping #10 - '24 x 5/8"
HOSE - vacuum (use C28937 cut to Iength)

15

FUEL SYSTEM (ENGINE)

REQ'D

...................................
W r e e e h e e e i e e e e e e

wd ) ed ek mek ot ok BRI N OB NN = o el ek ok b b

"CLAMP - hose 1/2" {wire} .. ..... ... ..«.... .. .. .. . . ... . .. UAR
CAP -fueloutlet .. .. ... .. .. ........ e e e e e e "UAR
CLAMP - hose 7/16°" (wire) {use C32376) ........... ... UAR
CLAMP - hose 1/2'" (worm drive} .............................. 1
ELBOW - hose 900 . . ... .. e e e 1
SPRING - governor rod (optional) . ... .. ... ... 1

FUEL SYSTEM (TRACTOQR)

ELBOW - hose 900 . .. ... i e 1
RETAINER - fuel line . . . ... ... . . e 1
HOSE - fuel line 50" {1270 mm) (use C28937 cutto length) ......... 1
TANK -fuel ... ... .. i B v e e e T 1
CAP - fuel tank {includes insert) ........... e e e e e e N
HOSE - fuel line (use C28937 cuttolength) ... ....... ... ... ...... 1
LINER - tank . . . ot e e e e e e e e 1
CUSHION -fuel tank ........... ... .. .. . ... ... ... ... ..... 2
CLAMP - hose 172 . e e e © 4
FILTER - fuel . ... . e 1
CLIP - “J" fuelline retaining .. ... ... ... ... .. .. ... . . i, 1
SCREW-- 1/4" - 20 self tap . . . ... .. .. . e 1

A\

s ' January. 1993



16

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS
AIR CLEANER

! .
5 REF. " PART NO. DESCRIPTION’® .
17 C 26703 NUT -wing 1/47-20 .. ... ...
2 C 32302 COVER - air cleaner ......... e e ..
3 C 22581 PRECLEANER . .............. e e e e e e e e
4 C 22424  ELEMENT -aircleaner ................. RPN e
5 131- 911 NUT - B/16" - 18 flange. . . . . .. ... ... . i i e i e
6 C 32303 HOUSING - air cleaner .. ... e e e e e e e e e e e e
7 187- 1036 BOLT - 1/4"' - 20 x 3/8'' tapping, washerhead ...................
"B 182- 152 SCREW - machine #10 - 32 x 1-1/2" . .. .. ... . . .
9 195- 516 WASHER-#10 ............... e
10 C 29946 DEFLECTOR - alr . .. .. i e e e e e
11 C 32304 TUBE - air intake ....... P
12. C . 29848* FILTER - breather . . ... ... ... i
13 - T 29949+ TUBE - crankcase breather . . ........ ... i
. ) 14 C 32305 SUPPORT -aircleaner ......... ... .0l e
- . . 15 - NSSs* * CCAMP - breather tube (use 214-288) . .............. A
: 16 C- 30033 .. GROMMET -rubber .............. S e e
17 C 32306 ~ COVER - @ement . ... ... et et e e e
B 18 131- 71 NUT ~lock 1/4" -20 .............. e e
) 19 C 32451 SPACER - aircleaner stud . . .. .. .. .. .. . . % i e
. ' 20 C 33246** HOSE - breather . . . . .. . . e e e e e
21 214- 251" CLAMP - hOSE ... .. . it e e
- » - *use before S/N:
**use S/N and after:
3016 - 14127138
3018 - 14132690
3020 - 14133215
4016 - 14128811
4018 - 14129997
* 4020 - 14131216

n
[P S U QI G T QP (T % % (% i QK Qi Gt G )

17

8-3042-17 - ' January 1993



T - . , . ’ - MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS
\\ CHOKE AND THROTTLE- -
\\ REF. ' PART NO.  DESCRIPTION
\‘ 1 C 33414 CONTROL-throttle ......... ... ... . .. ... e inun.
| 1 C 37226*%* CONTROL -throttle . ......... .. . . . . 0.
| 2 C 30073* - HANDLE - throttle control, orange . . . .....................
y 2 C 35291** HANDLE -control, black . . . ......... ... ... .. ..........
E 3 C 31893* CONTROL -choke ................ ... ... ... .. .0 . 0.,
3 C 37227** CONTROL -choke ........... i e .
4 C 30074* HANDLE -chokecontrol, black . .. .......................
4 C 35291** HANDLE -control, black . . . ... ... ... ... . ..
5 C 31877 CLIP - cable (single cablelshown .. ........ .............
5 C 33218  CUIP-cablefdualcable) ............. ...t .
6 1892- 18 LOCKWASHER - No. 10 (early production) . ................
7 C 34117 NUT - No. 10 - 24 flange lock .. ..., e e e
-8 182- 559 BOLT - No. 10 - 24 x 3/4" phillips, black . . ................
9 C 22369 .BOLT - washer head #10 - 32 x 5/16"" .. ... ... ... .. .. .. ...
10 C 29957 BBACKET -chokecable . ........... ... .. .. ...
11 C 29506 CLIP - retaining, choke cable. . .. .. ... ... .. ..
12 187-1511 SCREW - tapping #10 - 32 X 172" . . .. . . i
*use on
| 3016, 3018, 3020, 4016, 4018 - all
A y 4020 - before PIN 14176500
: 5
‘ **use on
| 4020 - PIN 14176500 and after
CARBURETOR
C 29868 CARBURETOR - fuel (3016, 3018, 4016, 4018} . ............
C 29869 CARBURETOR - fuel (3020, 4020} ............ .. v
1 G 29965 ° KIT -fleat .. ... .. e
2 C 29966 JET - power (3016, 3018, 4018, 4018) .. ......... .. ....
2 C 30015 JET - power (3020, 4020) . ... ... .. . .,
3 C 29967 JET -idle .o
“ . C 29962 KIT -repair. .. .. .. e
4q NSS GASKET AND SEAL PACKAGE . . ... ... ... .. .. .. ... .._...
- b C 29969 GASKET -mounting . . ....... .. .. .. .. .. ... .. ...
6 " NSS SCREW AND PLUG PACKAGE . . ... .. ... o .
7 NSS VALVE -inlet . ...
8 NSS VALVE -idle adjust . .. . ... ... ...
9 NSS SPRING - tension .. .. . ... ... ...
8-3042-19

19

REQ'D

S L P RNRN =N = S a3

| R R el e

January 1993



COoO~NoOoO_WN =

B-3042-21

- MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPﬁ;CT TRACTORS

C 32308
163- 22
C 32444
C 32445
187-1073
195- 102
C 32446
187-1073
C 32447
195- 518
C 20376
C 29506
C 28719
187- 1511
182- 49
C 20371
C 32311

121- 3.

195- 102
C 20375
NSS
NSS
187-1036

BLOWER HOUSING AND GOVERNOR

HOUSING -blower . ......... e e
SCREW - tapping, washerhead 1/4”" - 20 x 7/16""
HOUSING -¢cylinderair LH. ................
HOUSING - cylinder air R.H. ...... e

SCREW - tapping, washerhead 1/4' - 20 x 5/8"
WASHER - 1/4""

SCREW - 1/4'* - 20 x 5/8'" tapping, washerhead
CLAMP -wire .. .................... .
WASHER - 1/4'*
SPRING -governor .~ ... ... ... ... ......
CLAMP -cable ... ........ ... ............
BRACKET -cable ........................
SCREW - tapping #10 - 32 x 1/2"
SCREW - tapping #6 - 32 x 5/8"

SPRING - idle setting
ARM - governor
BOLT - 1/4"" - 20 x 1/2"" washerhead
WASHER - 1/4" . ... ........... e e
BUSHING - arm, governer . . ... ... .. UV
SCREEN - blower housing {not used). . ...... o
PLUG -screen (notused) ..................
BOLT - 1/4” - 20 x 1/2" flange lock

..................

PamapNaStaaaaaah=ANNNSS A

January 1983



MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS : 23
EXHAUST PIPES AND COVERS
REF. PART NO. ' DESCRIPTION . - ) REQ‘D
1 "C 32321 COVER-exhaustpipe L.H. .. ........ ... i . 1
2 C 32322 COVER -exhaustpipe RH. ........_ ....%. ... ... ... ......%.. 1
3 .G 26207 GASKET -exhaust .. ....... 0 ... .. ittt 2
4 . €C 32324 PIPE-exhaust R.H. .. ... ... .. .. ... .. ... . ., 1
5 C 32325 PIPE-exhaust LH. .. ... ... .. . ... .. i 1
6 61- 512 BOLT - 5/16"’ x 5/8'" socket Y I 4
7 192- 404 LOCKWASHER - B/16" . ... it e e e e e e 4
8 NSS SCREW - 1/4°" - 20 x 3/8"' washerhead (use C31597) . ............. 2
9 c 31417 CLAMP -exhaust . ....... ... ... .. 2
129- 102 NUT.- 5!16" - 2
MUFFLER AND SHIELDS
1 C 31897 SCREW - 1/47 - 20 x 1/2” black .. ... oo i e e ae 2
2 C 31415 =~ SHIELD - head baffle extension L.H. . ...... ... .. ... ... ... .... 1.
3 C 33425 MUFFLER - exhaust . ... ... . ... . i i e e e enan 1
4 113- 208 BOLT - 3/87 - 18 x 104" e 2 -

5 192- 2t LOCKWASHER - 3/8" ... ... e, 2
'8 C 31420 STRAP - mounting . ... . . .. 1
7 C 31421 SHIELD - muttler ... .. .. e e e e, 1
8 113- 3 BOLT - 14" - 20 .3/ heX . . ..ot e e e 2
9 131- 934 NUT -1/4” -201flange lock . .. ... ... ... ... ..o, 2
10 187- 1036 SCREW - 1/4” - 20 x 1/2" selftap ... .......oiuiminnnnn i, 4
C 33028 KIT - exhaust deflector {optional) ... .. ..... ... .. ... . .. .. ... ...... 1

121- 21 - BOLT - 174" - 20 x 112" « . . 1

131- 934 NUT - 1/4" flange lock . . .. . .. .. i e i 1
8-3042-23 January 1993




24

T

§

MODEL 30186, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

NSS*
C 33198**
C 32382
C 32383
C 32384
C 32381
C 33199

— i ma ) R
MaEOOOOOSNDA P WM -

-

w

[X]

[]

N

-

8-3042-25

25

PTO ELECTRIC CLUTCH
CLUTCH - PTO (use C33201 Kkit} . ........ ... i 1
CLUTCH - PTO . . .. et e e e ettt e e ann 1
CARMATURE -cluteh ... e e 1
ROTOR - cluteh . . . e 1
FIELD -'elutch . .. .. . . Lt e 1
KIT-spring and nut . .. ... ... .. i e e i e e A
BRACKET. - anti-rotation . . . .. ceee s e e e 1
BOLT - 3/8"" - 16 x 3/4" (secure with LOCK TITE) ... .............. 1
CLOCKWASHER - 3/B ... it i e e e .2
"SPACER - clutch .100”" ... .......... e e e e UAR
SPACER - clutch .050" ........ . e UAR
SPACER - clutch .2B0" ... ... . . i e e i e UAR
WASEIER -clamping . . .. . ... i i e 1
KEY J1/4" x 114" x1-1/4" . . .......... 1
BOLTE 3/B" 24 x 1-1/2 e e e 1

*use before S/N: '
**use SIN_ and after:

3016 - 14128917
3018 - 14132580
3020 - 14133202
4016 - 14128593
4018 - 14129744
4020 - 14130284 ‘ ‘ -

January 1993



26

-

—

- MODBEL 3018, 3018.- 3020, 40186, 401 8.‘4029 COMPACT TRACTORS C 27

REF. PART NO.
1 C 31625
1 C 318627
1 C 43222
2 C 31810
3 C 24137
4 C 22023
5 131-1318
6 C 27508
7 131- 13562
8- 195- B25
.9 113- 208,
10 C 30458
10 C 30480
10 C 30462
10 C 30464
10 C 37136
10 C 37138
11 121- 106
12 C 31368
12 C 37167
12 C 31368
13 C 14730
14 192- 23
15 113- 424
15 166- 86
16 138-2073
17 C 18373
18 C 31897
18 492- 19
20 C 31359
21 187-1036 -
22 C ' 31967
23 C 31369
. 24 C 31603
25 C " 33472
26 C 37140
26 'C 37141
- 8-3042-27

. REST - foot R.H. {4020 PIN 14176500 and after)

FRAME, FOOT PADS AND BELLY PAN

DESCRIPTION . ) - ' REQ'D
FRAME - main {3016, 3018, 3020) : ‘

FRAME - main {4020 PIN 14176500 and after)
SHIELD - oil tank . ...... . A,
SPRING - latch . ........... e e e e e
HINGE - frame . . ... .. ... i,
NUT - lock 1/2"" N.F.
PIN - attachment ... ............... e e e e e e
NUT -lock 3/8" N.C.flange . ....... ... . ... ... .. ... ... .....
WASHER - 3/8"" x 13/16"" {over éngine foot pad) early production
BOLT - 3/8" -168 x 1-1/4" ...... S, .
REST - foot L.H. {3016, 3018, 3020) . .. .. ... ............0......
REST - foot R.H. (3016, 3018, 3020) shown .. ...................
REST - foot L.H. {4016, 4018, 4020 before PIN 14176500)
REST - foot R.H. {4016, 4018, 4020 before PIN 14176500}
REST - foot L.H.. (4020 PIN 14176500 and after)

-

BOLT - 65/16" x 1/2” N.C. flangelock ... ............ e e e
CAP - instrument panel (on 4020 use before PIN 14178500} .........
CAP - instrument panel (4020 PIN 14176500 and after) . . ...........
CAP instrument panel (3016, 3018, 3020, 4018, 4018).......... L
SPACER - rear, frame (3016, 3018, 3020) . . .................
LOCKWASHER - 1/27 s e i, e
BOLY - 172" - 13 -1’ transaxle mounting ... ... e e
BOLT - 1/2"" x 1", 12 pt. flange. ... ... ............. e
PIN - roll 3/16"" x 1-1/4""
PIN -latch

MM%%-P-M—I—I#-P-*-—‘—'—‘—‘-‘-P-F‘-P‘.'\"NM"-?““"

o
Q
_l
1
-
—~
B
1
)
=)
o
—
a
K
o
4]
(9]
o
—h
N

LOCKWASHER - 1/4" .. . i i -

SEAL - engine air (4020 PIN 14176500 and after) .. ...............
PAD - footrest L.H. (4020 PIN 14176500 and after) .. . .............
PAD - footrest R.H. (4020 PIN 141768500 and after) .. ..............

2
COVER -access . .". . ............... e e e 1°
SCREW - 1/4" - 20x 142" selftap . . ... ... .. 0. . ', 2
SCREW -tower side . . . ... ... 2
PAN -belly. . .. ... . e N 1
"RETAINER -belly pan .. .. .. ... .. e e 6
1

1

1

January 1993



REF.

-

- P
oW~ Wi

MODEL 3018, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

PART NO.

C 313863
C 31357
C 16362
132- 334
C 29314
C 30126

'C 30004

C 33467
C 31811
121~ 106
C 31365
131- 934
C 31597
187- 1328
C 31388
C 31812

8-3042-29

DESCRIPTION

HOOD AND GRILLE

e e 1

HINGE - hood {not shown}'is welded to hood
ROD - hood hinge ’
PIN - cotter 1/8'" x 3/4"
BUTTON - push, hood release
ROD - push, hood release
SPRING. - release

LATCH - hood

BRACKET - hood stop
.BOLT - 5/16" - 18 x 1/2’' flange lock
GRILLE . . . ...
NUT - 1/4'" - 20 flange lock
SCREW - 1/4" - 20 x 1/2" black

..................................

SCREW - #8 - 18 x 3/8" T

.........................

SHROUD - headlight -

'SHIELD - heat

.............................

..................................

...........................................
....................................
..........................................
......................................
................................

January 1993

-t et emd el el el -

29

W




dze

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

REF. PART NO.
1 C 31020
1 C 31021
2, C 26827
2 C 27224
3 113- 427
3 113- 441
4 113- 424
4 113-° 118
5 192- 20
5 192- 23
6 C 31004
7 C 16429
.8 C 30071 °
8 C 30066
8 C 30067
9 C 15410
10 195-2175
11 113- 122
12 C 31006
13 121- 106
14 C 31005
15 C 26526
16 C 14728
17 C - 27594
18 195- 525
19 C 17216
20 C 30489
21 131-1216
22 C 29305
23 C 29306
24 113- 102
25 131- 911
26 C 30942
27 C 32386
27 C 32385
27 C 32388
27 C 32387
28 182- 547
29 131- 934
8-3042-31

SEAT, FENDERS AND TOOL TRAY
3016, 3018, 3020, 4016, 4018 - ALL

4020 - before PIN 14176500

DESCRIPTION

SUPPORT - seat, front shown (3616, 3018, 3020}

SUPPORT - seat, front (40186, 4018, 4020) ......................

SUPPORT - seat, rear {3016, 3018, 3020)
SUPPORT - seat, rear {4016, 4018, 4020) .

BOLT - 1/2"
BOLT - 1/2"
BOLT - 1/2"

x 1" N.C. hex

x 3-1/4” (3016, 3018, 3020} ......... ... ... ..c....
x 2-1/4"" N.C. hex {4016, 4018, 4020) ...............

BOLT - 5/18'" x 5/8" . .
LOCKWASHER - 5/16"" .. ... . . .. . il

LOCKWASHER - 1/2*

TRAY - tool

PIN-seathinge ... ... ... ... .. ... .. . . .. ... N e
SEAT - shown (black) {3016, 3018, 3020} lowback ...............
SEAT - {black) {4016, 4018, 402Q) .............. oL e

. WASHER - 5/16" x 1-1/4" QOD, zinc. .. .. [P e e e e

BOLT - B/168" x 1-1/2 e .
SPRING -seat switch . ... ................... e
BOLT - 5/16" x 1/2" flange lock . ... ... ... .. .. .. ... . . uu....
HINGE ASSEMBLY -seat . .. ... .. .. ... . it

CAP - spring

GRIP - shift lever .. ... ............... e
LEVER -shift . ... .................. L
WASHER - 7/168"" x 1-1/4" O.D.. ... . .
SPRING - shiftlever . ... ......... e e e e ..

WASHER . .

NUT -lock 3/18° N.C. hex. . ....... ... .. .. ....... e

CAP - spring

SPRING - 828t . . ..ot e
BOLT - 5/167 - 18 x 3/14" . ... . T
NUT - 5/16°' - 18 flange lock . .. ... .. e
REFLECTOR -red, rear fender. . . ... .. ... . i

FENDER - R.H. (3016, 3018, 3020) ... .. .. e e e :

FENDER - L.H. shown (3016, 3018, 3020) . . .....................
FENDER - R.H. {4018, 4018, 4020) ........ . ... ..... ... .....,...
FENDER - L.H. {4016, 4018, 4020} .. ... ... .. ..... ... ... ... .....

NUT - 1/4"

"SCREW - 174" - 20 x 1127 . e

e

31

MM_._"_._.M.._JQJMN_;.._n_;_:...‘..m...a....a..aa_l_p._p.m._a_a.:n_\._—.h.p..._l_--l[\jl\)_n_a_:_t

January 1993



s
m
m

WO dWON-—

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS- . 33

PART NO.

C 37262
C 37266
113- 441

113- 424 -

113- 118
192- 20
192- 23
c 37017
C 16429
C 37151
C. 37060
113- 2
C 37411
G 37482
121- 1086
C 37152
C 26526
C 10487
C 37247
195- 525
C 10482
132- 310
C 37460
C 29305
C 29306
1713- 102
131- 9N
C 37430
C 37156
C 371565
C 315697
131- 934
185-21756

. 131- 834

C 42166

8.3042-33

SEAT, FENDER AND TOOL TRAY
4020 - PIN 14176500 AND AFTER

"DESCRIPTION

SUPPORT - seat, front ... ......
SUPPORT -seat, rear ... .......
BOLT - 1/2"" x 2-1/4" . ........
BOLT - 1/2" % 1" N.C. hex .....
BOLT - 5/16"” x65/8"" ..........
LOCKWASHER - 5/16°" ........
LOCKWASHER - 1/2" .........
TRAY -tool . ... ...... ... ...
PIN -seat hinge . ... ....... -
SEAT -operator's. . ...........
BRACKET - switch mounting .. ..
BOLT -1/4" -20x5/8" .......
COVER - shift lever ....... e
SPRING - seat switch . ... ......
BOLT - 5/16'" x 1/2" flange lock .
‘HINGE ASSEMBLY -seat .......
CAP-spring............ e
KNOB - shiftlever ............
LEVER -shift-. .......... PR
WASHER - 7/16'" x 1-1/4"" O.D...
‘SPRING - shift lever ... ... ... ..
“PIN - cotter 1/8" x 1" ... ..
. COVER -plate ...............

CAP-spring.................
SPRING -seat. ...............
BOLT - 5/16” - 18 x 344" . ... ..
NUT - 5% 16" - 18 flange lock . . .
PLATE - shift pattern .. ... ... ..
FENDER -R.H. . ..............
FENDER -LH. ...............
SCREW - 1/4"" - 20 x 12" . ... _.
NUT - 1/4" . e
WASHER -flat .. ... .........
NUT - 144" - 20 flange lock . ... ..
PROTECTOR - tail light . . .. ... _.

s

.............................

..............................

REQ'D

- .
w[\]M_l_.a_a_._l—A—l—\S_I—AM..A-\_L_J_b_I_a_IN...I_I

—t
—

]\JMMO‘JU‘)—-‘-’A

Januarv‘ 1983"




MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS ; . 35
STEERING GEAR
REF. PART NO. DESCRIPTION : ‘ ’ REQ’'D
1 113- 206 BOLT - 3/8” x 34" N.C.hex . ........ . ... 4
2 C 26328 WHEEL -steering . .. .. .. ... .. . 1
3 C 29044 PIN - pivot . 1
4 C 26326 SHAFT -steering . ...................... e 1
5 C 29812 WASHER - 3/8" x 1.4" .. ... ... ... ... e e 2
Y 6 113- 241 BOLT - 348" - 16 X 3" . . . e 1
7 C 1420 WASHER -shim .. ... .. ... . . .. .. 4
8 131-1352 NUT -3/8" - 16 hexlockflange . . ........... ... .. ... ... ...... 1
: 9 C 27501 BUSHING ....... e 1
10 138- 143 PIN -roll 17477 x 2-1/4" . e 1
11 195- 541 WASHER - B/8™ . .. UAR
11 185- 2206 WASHER - 5/8" x 1-1/4" x .06 ... .......... e e UAR
12 C 33309 GEAR -steering .. ... ... .. . . 1
13 C 33308 BUSHING -sleeve. . . . .......... ... ... i, 2
14 182- 21 LOCKWASHER - 3/8" & . .. .. . .. i i e 4
*156 195- 2069 WASHER - 5/8” zinc plated . ... ... ... ... .. .. ... .. 1
16 C 15096°  BUSHING - flanged nylon . ... ... .. e e e e 1
17 ., C 30019 _SUPPORT - steering gear {includesitern 9} ....................... 1
¢ 18 C 30127*% TUBE -Steering .. ... .. ... ...t 1
19 C 37131** WHEEL - steering - . . . . .. ... . vt et e e 1
20 C  42849** CAP -steering wheel . . ......... .. ... ... ... ... ... ... ..., 1
21 C 37478** TUBE - steering ..... e e e e e e e 1
22 C 39504** BOOT-steering Column . ....:..............uiui.u.. e 1
23 C .39807** INSERT - boot . ... .. i e e e 1
*Use on: ! .
3016, 3018, 3020, 4016, 4018 - ALL
4020 - before PIN 14176500
**Use on:
4020 - PIN 14178500 and After .
-
. 9 .
]
Steering Shaft #4
Early Version C26326 23-7/8" Long @__
Later Version C33940 25-3/8" Long :
- R S A ' . 8-3042-35 ‘ . . January- 1993


Kevin
Text Box
Steering Shaft #4
Early Version C26326 23-7/8" Long
Later Version C33940 25-3/8" Long


Check thread rotation for
correct balljoints,

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

REF. PART NO.
1 C 18812
1 C 40687
2 C 27597
3 C 31338
3 C 31341
3 C 31337
3 C 31340
4 C 27902
4 C 28232
5 C 22278
6 ¢ 11906
6 C 13716
7 219- 404
8 C 13106
9 132- 311

10 C 25855

10 C 25856

11 C 28226

12 187- 1910

13 C 25857

14 192- 23

15 129- 165

16 126- 365

17 C 13605

18, ° € 12102

19 C 22568

20 219 17

8-3042-37

- AXLE - front (3016, 3018, 3020)

. WASHER - thrust (4018, 4018, 4020)

'FRONT AXLE

DESCFIIPTION

AXLE - front shown (4016, 4018, 4020)
WASHER - spacer
SPINDLE - R.H. (30186, 3018, 3020}
SPINDLE - R.H. shown (4016, 4018, 4020}
SPINDLE - L.H. {3016, 3018, 3020}
SPINDLE - L.H. (4016, 4018, 4020}
RING - retaining, spindle {4016, 4018, 4020)
RING - retaining, spindle {3016, 3018, 3020)
PIN - retaining, axle pivot
WASHER - thrust (3016, 3018, 3020)

FITTING - lubrication
“COVER - lubrication fitting
PIN - cotter 5/32" x 1-1/4"

TIE ROD - (3016, 3018, 3020)
WASHER - wheel spacer
BOLT - 3/8"" - 16 x 3/4" N.C. hex head
LINK -drag ............ e
LOCKWASHER - 1/2'* zinc
NUT - 1/2” N.F.R.H. thread, lock
NUT - 1/2" N.F.L.H. thread, lock
BALLJOINT - 1/2" L.H. thread
BALLJOINT - 1/2" R/H. thread

FITTING - lubrication

..............................

.........................................

..................
..........................

.........................

TIE ROD - (4016,.4018, 4020). .. ........... .. e

Pl

............................

PIN - axle PIvOt ... it e e e e e e e e Q-

37

REQ'D

MNAJ—‘—‘N-'-‘

MaNNONO L =D e bW

January 1993



REF.  PART NO.
1 C 33942
2 C.26381
3 138- 2073
4 C. 31660
5 C 31662
6 C 31604
7 C 31661
8 C 21942
) C 31605

10 C 33427

11 C 23910

12 113-2262

13 129- 143

14 C 23899

15 'C 24761

16 C. 40646

17 195- 533

18 132-°310

19 C 28978

20 141- 4

21 132- 321

22 C 31993

22 C 31992

23 C 31975
1 C 30913
1 C 30917
1 C 30922
2 C 27763
2 C 10314
3 C 30912
4 219- 403
5 - C - 12110
6 C -28965
7 C 26021

8 C 28236

C 13106

. 8-3042-39

MCDEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TEACTORS

BRAKE ASSEMBLY

A

DESCRIPTION
PEDAL - brake actuating

PIN - clevis. . . .. DD
BOLT -3/87 - 16 x 1-1/2" hex . ....................
NUT -3/8"-16special . ........ ... .. ... ... ... ...
ABM -brake. .. ..... ... .. ... oo e
ARM - brake fincludes adjustment nut) .. ..............
GUIDE - brake actuator . . . .. ... ... ..

WASHER - .531" L.D.

PIN-clevis................. £

~ FRONT AND REAR WHEELS

WHEEL - rear, 5 bojt (3016, 3018, 3020) for 23 x 8.50 - 12 tire
WHEEL - rear, 6 bolt {4016, 4018, 4020) shown ........

WHEEL - rear, 5 bolt (3016, 3018) for 23 x 10.50 - 12 tire

BOLT : rear wheel (4016, 4018, 4020) ...............
BOLT - rear wheel {3016, 3018, 3020} ...............
WHEEL - front {includes bearings) . . ... ... ... P
FITTING - lubrication .. .... ... ... .. i
BEARING - wheel .. ... e . e
CAP - hub, front wheel {optional) . . .. ... ... ... .. ...... )
CAP - plastic, front. ................ .. ... ... L
STEM - valVe . . oo it e e e e
COVER - lubrication fitting . ... ............... PR

ARM -brakepedal . ........ ... ... .. .. .. oL,
PIN - roll 3/16" x 1-1/4” . ... .. e
SPRING - TeLUMD - . . o o e e et e e e i e e e
GUIDE - neutral return . . 2 ..ot e e e e e e e i
ACCUATOR - parking brake ................... .
LEVER - brake lock . . .. .. e e e e :
SPRING -brake lock . . .. ... .. i

PIN - COTBE . .ttt et e et e e e e e e
ROD - brake (4016,°4018, 4020) .. ...... . ... v ...
ROD - brake {3016, 3018, 3020} ...... e
PAD -brakepedal .......... ...

PIN - cotter 1/8" x 1" ............... S
CLEVIS ........... e

39

REQ'D

—.I-—-I_l_l.-—l_lU]U'I—A—l_-l—l_\_l.—l—l—l—l-d_l—l_l_\_‘

January 1993

RMAMNMNNNNILNNR

s e




' s REF. PART NO
C 24843
] 1 NSS
2 C 12713
N . 3 C 24804
4 C 24803
- 5 C 13241
[ C 13385
7 C 13266
8 - C 28281
- g C- 30029*
g 7 C 36902**
- 10 221- 3
10 221- 1842
- 11 - 138- 2073
12 C 16699
12 . C 22638
13 126- 128
14 C 16700
g 14 C. 22637
15 C 26342
16 . C 13196
17 C 36935
18 - C 28241
19 192- . 23
20 121- 21
21 C 12725
22 C 32486*
22 C 37222**
.23 C 14168
24 , C 14644*
. 24 C 36901**
ABE 25 C 30030*
2 25 .C 3B6903**
P A 26 C :I2552
AT YN T 27 NSS
" Ll e 28 C 33305
AT\ T e . 29 e NSS
30 - Nss
| (@ ' 31 NSS
| - 32 NSS
| @ 33 NSS
‘d ; 34 C 30031
. 38 - C 12718
. O . 37, C 14223
: © 38 C 25254
. 39 € . 14222
40 ', 113- 424
" 40 166- 85
A1 132- 310
. 42 195- 541
. , .

8-3042-41 "

© KEY - Woodruff, brake idler #18, 1/4" x 1-1/8"-. . . . ... ... ... ... ...

P'GEAR - differential
WASHER ¢ pinion thrust

- MODEL 3018, 3018, 3020, 4018, 4018, 4020 COMPACT TRACTORS 41

. TRANSMISSION AND FINAL DRIVE

DESCRIPTION

CASE ASSEMBLY -transmission. . . ... ...... .0 titinrnnnennnnn
CASE - transmission lorder C24843) . .. ... ........ ... ...
BEARING - flange. . . ............... R
BEARING - flange . ......... .. ... . . . . . . i
SEAL-shaft ................... e e E e e L.
BEARING -sleeve . ... ... .. e
BEARING -sleeve ... ..... ... ... . ... ... ... PR
SEAL -shiftrod ... ... .. e e
BEARING -roller . ....... . ... ... ... .. ... .. S

DIFFERENTIAL ASSEMBLY (also includes C30030, C30031, C12552). . .

DIFFERENTIAL ASSEMBLY - includes C36903, C30031, C12552

PLUG - filler and drain 3/8" .. . ... . ... ... ... . ... ..

PLUG - pipe 3/8"" hexsocket .. ........ ... .. .. ...

PIN - roll 3/16"" x 1-1/4"" (early production) ......................

SHAFT - axle, short R.H. (3016, 3018, 3020) ....................

SHAFT - axle, short R.H. shown (4016, 4018, 4020) ......... R

.REQ'D.

SHAFT - axle, long L.H. {3016, 3018, 302Q) ... ..................
SHAFT - axle, long L:H. shown (40186, 4018, 4020)....... ... .. R
RING - retainer, axle . .. .......... ... .0 nen... T e
GASKET - transmission cover . ..., .......... [
COVER - transmission . . . . . . ...ttt i e e e e e st e e
BREATHER - transmission . . . . .. JP [
LOCKWASHER - 1/2" .
BOLT 2 1/4” x 1/2” N.C.hex lock ... ..., . . i
FORK - shift . ......... U L
ROD - gear shift {uses Ref. 41 and 42). .. .. . ... ... _.... ... P
ROD -gearshift . . . ... ... . . ... ... .. e R
RING - retaining
GEAR - cluster input . . . ..o oot e e e
GEAR -cluster input . .. .. ... L. e
GEAR-high 4T tooth. . ... .0 . ... .0 . o oL
GEAR-high .................... O
GEAR = low 55 tooth
DIFFERENTIAL CASE
BRAKE DRUM . ... .. .. e e
GEAR - differential pinion . . . .7 el e e e

.........................................

PIN - differential . . . . .. e D
PIN - differential pinlock .. ........... .. ... .... e
KIT -screw {setoffour).................... S
WASHER - differential . .. .......... .. ... . ... ...
WASHER - spacer. . . ......... e e e
GEAR - brake idler )
RING - retainer, brake idler
BOLT - 1/2" - 13 x 1" hex .. .. .. ... .. .
BOLT - 1/2"--13x 1" 12ptflange ............. T
PIN - cotter 1/8'“x 1" :

*Use on:

‘3016, 3018, 3020, 4016, 4018 - ALL
4020 - before PIN 14176500

**Use on:
4020 - PIN 14176500 and after

January 1993



.

s
m
Ny

Lo-~onhwih =2

8-3042-43

OOO0O0=200000000

MODEL 3016, 3018, .?:020', 4016, 4018, 4020 COMPACT TRACTORS

PART NO.

C 29689
218- 5065
218- 5007
218-5107
218- 5007
218- 5062
218- 5007
218-5232
C 27764
131- 351
29655
29657
29656
28658
31435%
30939

28949
66- B85
31958
33423
33180
25237
31295
31431
214- 254
214- 14
C 31966
218-5117
C 31973
C 31974
NSS*+

"218- 754
C 33155**

33234 .

HYDRAULIC SYSTEM

3016, 3018, 3020, 4016, 4018 - ALL
4020 - before PIN 14176500

DESCRIPTION

VALVE - control (repairs page 47)
FITTING - 3/4" x 2/8" "0Q'’ ring
“OMRING. . ...

llo!l F“NG

L

FITTING - 90%elbow . ............cciiiniinnnnn.. oo

SCREW - 5/16"" - 18 x 1-1/4”* round head ,.

NUT - lock 5/16°" .. - ‘

................................

TUBE - valve to upper motor port (3016, 3018, 3020) .......
TUBE - valve to upper motor port (4016, 4018, 4020) .. ... L
TUBE: - valve to lower motor port (3016, 3018, 3020) . ... . ...
TUBE - valve to lower motor port (4016, 4018, 4020) . ..., ..
TUBE - valve “out’” to heat exchanger ............ e
MOTOR - hydraulic (3016, 3018, 3020} (repairs page 49) .. ..
MOTOR - hydraulic (4016, 4018, 4020} {repiars page 49) .. ..
SEAL - motor to transmission . . .. ... ... ... .o
SCREW - 1/2" -18x 1" 12pt. flange . . . .. ... .. ... ...,
PUMP - hydraulic 1/2°° shaft (repairs page 51) .......... Y
HOSE -pumpiinlet ........._ ... e . '

RESERVOIR - oil

CLAMP - hosk 1-3/8""

FITTING - 90%elbow . ... .. .. ... .. ... .o .. ...

CJTNUT - 1787 - 20 0L e TR

“U'" Clip - retainer ... ... ..... . ... [P

HOSE - hydraulic (use C29697. cut to length) ... ... .. .. FR

CAP - hydravlicnut . ........... e e e

TUBE - valve “‘out’’ to heat exchanger . . ... VS R,
+ @

-*Lise before PIN:
**Use PIN and after:

3016 - 14137800 to 14147800
3018 - 14138800 '
3020 - 14133220

4016 - 14139600 to 14149628
4018 - 14140900 I

4020 - 14141900 !

FITTING - 90%elbow . ... ..ot e

- FITTING - 5/8"" x 7/8" 'QO"' ring

O RING . L e

CAP -reservoir. . .. .. .. ... . e S
EXCHANGER - heat . . ... .. .. . .
HOSE - formed 90° 6-3/4'" x 6-3/4" (cut to length} ... ... ...
CLAMP - hosé 1-F/4"" . . .. e

................................

HOSE - pump tovalve .. ... .. ... ... .. .. .. s

-43

January 1993



MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS ' 45 .
HYDRAULIC SYSTEM
. 4020 - PIN 14176500 and after
REF. PART NO. DESCRIFTION . REQ'D
1 C 33473 VALVE - control {repairs page 47) . . .. ... e e e 1
2 218- 5065 FITTING - 3/4" x 7/8" O fing . .o o . it e e e e e e e 1
3 218:5007 O RING . .. e e e 1
4 218-5107 FITTING - 90°elbow .......: e e i e e e e e e e 2
5\ 218- 5007 “O"RING...... 1
6 218-5062 - FITTING - 5/8" x Z/8" O NG . . . oo oo v nea 3
7 218- 5007 "OTRING........ O 1
8 218-5232 FITTING - 90%elbow . ... ... ... ... ... .. ... e e 1
8 C 27764 SCREW -5/16""-18x1-1/4"round head . ................1..... 2
_ .10 131- 3561  NUT -lock /16" . ... ... ... e e 2
- _ 11 . C 37309 TUBE - valve to upper motor port . ........ e 1
12 C 37310 TUBE - valve to lower motor port . .. .. ... ..o it 1
13 C 31435  TUBE - valve “out’ to heatexchanger . ....................... - 1
14 C 33234  MOTOR - hydraulic {repairs page 49) . .. ........cciuuieeeneen... 1
15 C 28949 SEAL - motor to transmission .. .. ... ... e 1
16 166- 86 SCREW - 1/2" -18x 1-1/4  12pt.flange.. ... ... ... ... ... .. 4
17 C 31958 PUMP - hydraulic 1/2’' shaft (repairs page 51} .. ...... .. R - 1
18 C 33423 HOSE -pump inlet . . ... ... i 1
19 C 33180 RESERVOIR ~oil . . .......... et e e e e e 1
by 20 C 37093 .  CAP -IBSBIVOIN . . o v it i et e e e it e e e e e e e e 1
b - 21 C 31295 ° EXCHANGER.- heat . ...... ..ot S 1
: I 22 C 33555 HOSE - formed 90° 6-1/4"" x 5 ......... N M
L 23, 214- 254 | CLAMP - hose 1-1/4" | ... ittt e 8
[ ! 24 214- 14 CLAMP - hose 1-3/8" .. . i i et e e e g aae e -2
: : . 25 ~C 31966 HOSE-pumptovalve ......... ... .. ... . i 2
_ o 26 - . 218-5717  FITTING - 0% @IDOW ...\ oveteeetaiean e 1
‘ - @ 27 C 31973 CIINUT - VAT -20 L e e e P 4
| by . 28 C 31974 U CHD - PRTAINGT . oL ot a
| R 29 C 37425  FITTING - 90° 3/8" tube x 1/2” - 20 ....... T 1
| 1 30 218- 754 . CAP - 3/8” ;tu.be ........................................... 1
N 31 C 33577 BRACKET -oilfilter ................. e e 1
™ 32 C 33446 HEAD -oil fiter . ........ ... ... ... ... .. . ... e e e e e 3
A b 33 121- 21 ° BOLT - 1/47 -20%x 1/2" -~ oo v e § 1
: 34 217- 333 FITTING - 90° 3/8°* NPTF x 3/4" hose . , ............. e e 2
I . 36 C 33445 FILTER - 0l . . .. e e e e e e e e TN 1
\ 36 - € 33544 TUBE - filtertotank . ... ....... e e e e e e e e 1
| 37 C 33556 HOSE - formed $0° 3-1/2" x 3-1/2" ... ... ... e 1
! 38 C 14618 HOSE - 3/ X 4’ . e e e e e 2
t 39 182- 23 LOCKWASHER - 1/2"" ........ e e e e 4
i o
a :
I
|
] L]
"
\

%

8-3042-45 ‘ " January 1993




@
& %%@
Ly

LIFT SECTION DETENT GROUP

LIFT SECTION RELIEF GROQUP

TRAVEL SECTION RELIEF GROUP,

Y

-

HOLDING SECTION GROUP

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

REF. PART NO.
1 C 29689
2 C 29956
3 c 28217
4 C 28856
5 C ' 29951
6 211- 208
7 C 21507
8 C 17433
9 C 17435

10 129- 531

11 C 26668

12 .C 28707

13 C 28706

14 C 28705

15 NSS- -

16 211- . 5

17 C 17438

18 C 28708

19 C 17444

20 169- 114

21 221- 841

-22 C 21506

23 C 26665

.24 C 26664

25 C 26666

26 C 26663

27 129- 166

28 C 29950

29 C 29958

30 211- 7

31 C 17443
- C 30002

8-3042-47

!

HYDRAULIC CONTROL VALVE

DESCR!PTION

VALVE - control, two spool
CAP-end..........,.
“0" RING - end cap ..
SEAL -spool . .........
SPRING - centering .. ...

BALL - steel 5/16" {7.94 mm}

SPRING -relief ........
SCREW - relief adjust . ..
GASKET - relief adjust cap
CAP - adjust screw . ...
DETENT -spool........
SPACER - detent . . .. ...
SPRING - detent return . .
WASHER - return ... ...

SPRING - relief {use C21511 relief kit)
. BALL - steel 3/16"" {4.76 mm)

COVER -detent . ......
SCREW - detent .......
SPRING - detent .. ... ..
"SCREW -cover . ..:....
PLUG - pipe ..........
RETAINER - ball seat . . ..
SCREW - adjust, relief . . .
" GASKET - adjust cap. . ..
CAP - adjust screw . . . ..
SEAT -reliefball ... ....
NUT -lock ...........
WASHER - spring retaining
DETENT -spool. ... ....

BALL - steel 1/4"7 (6:35 mMm). .. . oo v R

~ SCREW . -detent . ... ...
KIT-seal ..............

REQ'D

.................................
..................................
..................................

January 1893

47




MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS 49

REF. PART NO.

C 33234
C 30939
1 . 28B- 668
1 'C 31327
2- C 31309
3 C 31310
4 Cc 3131
b C' 31312
5 C 31313
6 C 31314
7 C 313156
7 C 31316
8 C 31317
9 . C 31318
10 C 31319
11 C 31320
12 C 3131
13 C 31322
C 31323
14 NS5
156 NSS
16 NSS
17 NSSs -
18 NSS
1 C 13380
2 182- 23 .
3 113- 424

8-3042-49

HYDRAULIC

DESCRIPTION -

MOTOR - hydraulic (4016, 4018, 4020)
MOTOR - hydraulic {3016, 3018, 3020)
BOLT - 3/8" - 24 x 4-1/4"" (3016, 3018, 3020)
BOLT - 3/8" - 24 x 4-5/8"" {4016, 4018, 4020)

COVER-end.........

MANIFOLD ..........

PLATE -wear ........
LINK - drive (3016, 3018
LINK - drive (4016, 4018
BEARING - thrust . . . ..
SHAFT - coupling ... ..
WASHER - thrust .. ...
BEARING - thrust .. ...
HOUSING - drive end . .
BEARING - outer. .. ...

KIT-seal.............

SEAL - commutator ring
SEAL -ring ..........
SEAL -ring . .:.......
WASHER - backup ....
SEAL - dirt (not used} . .

COMMUTATOR AND RING SET
ROTOR ASSEMBLY (3016, 3018, 3020) - .. ... ....o\ooononn..
ROTOR ASSEMBLY (4016, 4018, 4020) .

,3020).. .. ... ..., [
. 4020)

...................................
...................................
...................................

DRIVE MCTOR

t
T

5 REQ'D

.......................

...................................

' _l_l-.lm_l_l—l_l_lmq_l_l_l_l—l—l..l_-l—a‘-..l‘\.[—l—l
.

DRAWBAR AND TOW HITCH -

DRAWBAR ............
LOCKWASHER - 1/2"" ...
BOLT - 172" x 1" N.C. hex

N -

January 1993 ‘




REF. PART NO. -

i

200000 0T0

w
w

£

—
QWD A WN =
(]

—
N —a
o

C
137 . C
14 1
15

18 - C

N

C
N
1

CO-NIm AW =

B-3042-51

MODEL 3016, 3018, 3020, 4016, 4016, 4020 COMPACT TRACTORS o 51

H‘(DHAULIC PUMP (PARKER—HANNIFIN)

" 31958
53109
31987
15731
15732
15733
15734
15735

15737
15738
156739
18740
13- 111
31988
19115

SS

131- 911
83- = 55

31964
S5
13- 208

131-1362
113- 103
182- 20

DESCRIPTION

PUMP - hydraulic 1/2°" shaft. . ..

PIN - dowel

BODY - pump
SEAL - shaft

SHIELD - heat
. GASKET

.............................................

COVER-front.........»>....... e e e e e e e Y,

GEAR ASSEMBLY - drive (1/2" shaft) {use C31958)
PLATE -wear .............. e e e e T

KEY - 1/8" square x 3/4"" long

WASHER

BEQ'D

..............................

R e = = LI R L

PUMP MOUNTING COMPONENTS - -

MOUNT - rubber {use C32437). .
NUT - 5/16°" -18 flange lock ...

ADAPTER - drive

. SCREW - set 5/18" - 18 x 5/16'" socket (use lactite)

PLATE - pump torque arm {use C33506)

BOLT - 3/8” - T6 x 1-1/4"" hex .
NUT - 3/8"" - 16 flange lock . . ..

BOLT - /16" - 18 x 1"
LOCKWASHER - 5/16""

=

hex ...

.......... T T T

AANN SR

January 1993 X




MODEL 3016, 3018, 3020, 4018, 4018, 4020 COMPACT TRACTORS

53 -
SPEED CONTROL
\ .
REF. PART NO. DESCRIPTION aTy.
1 C 29047 KNOB -speed control . . .......... it iirrreinrinereinnnnn, 1
2 C 29636 BUSHING - leVer. . ..ottt i ettt et et 1
3 C 32509+ LEVER-speedcontrol (shown}.... .. ... ... ... ... ............ 1
. 3 ' C 37250++ LEVER-speedcontrol .................ccvvunniininnnnnnnnn. 1
X 4 'C 10482 SPRING - COMPIession . ... ... ... ..ttt iiaenanaas 1
' 5 C 21518 WASHER - nylon . .. ... .. e 1
6 C 316870 ROD-control......................... RN e 1
7 129- 122 NUT - /16" N.F. hex, zinc plated . .. ... ... ... .. ... ............ 1
8 C 18025 JOINT-ball ... ... ... ... . ... .. ... ... S 1
9 NSS WASHER - 5/16" (notrequired) . .. ........... e PR 1
10 132- 320 PIN - cotter 3/32" . x 34" . . . e e -1
11 138- 2072 PIN - roll 1787 X 1-3/4" . ..\t e e .. 1
12 C 30827 SPRING - locator . ... ... .. . . ittt i e e 2
13 113- 14° BOLT - 1/4" 20 x 2" - . .. e e P 2
: 14 192~ 19 LOCKWASHER - 1/47 . . . e e e e e e e 2
15 C 31678 CARRIER - locator . ... ... .. ... . . e 1
16 192- 20° LOCKWASHER - 5/16"" .. ... .. .. . e 1
| - 17 C 32362, LOCATOR-half .............c.couveenn.- T S 2.
2y~ © 18 C 31674  ACCUATOR-SWIteh .. ..............coioieioniiiniiinnn., 1
' 19 C 28653 SPACER -tube . . . ... . e e 2
@ 20 C 37254  SUPPORT - l0CAION - - . o« vttt ie it iee e e e e e e 1
¢ 21 C 37255 CARRIER - locater .................. BN 1
22 C 37198 CAM -switch. _ ... ............... e 1
23 C 44029 RETAINER - switch lever . ............ e e e e 1
a 24 187-1328 SCREW - #8-18x3/8" ................ e e e 1
. ' * order both C31670 rod + 19025 joint if other than iillustrated or if
@ q . . tractor is between the following S/N:
._- e
@ff/,:’f_:j T 3016 - 14126892 to 14126985
&, = 3018 - 14132566 to 14132607 )
e 3020 - not affected _ -
. 4016 - 14128552 to 14128650
&G) /@D 4018 - 14129714 to 14129813
’ ) . o 4020 - 14130956 to 14131047
(D—8 . < ®
@ . ' + use on ' )
()= g o 3016, 3018, 3020, 4016, 4018 - All
‘_ i @S . . 4020 - before PIN 14176500
1 R ’ ®' ‘ - ++ use on .
| ‘ 4020 - PIN 14176500 and -after
\

8-3042-53 - o o * January 1993




f b
. ) MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS _ 55
\ - - N £,
T HYDRAULIC LIFT 2 "
* X ;: ' REF. PART NO. DESCRIPT!ON' . REQ'D.
- . _ 1 C 32259 SHAFT ASSEMBLY - lift . ... ... . . i i e 1
. . 2 218- 17 FITTING-- lubrication ......:.......... g 1
% /[: /@ : 3 C 29693 PIN - cylinderto lever, clevis . ............... ... .. ... ... ... ... 1
. , z 4 132- 310 PIN-cotter 1/8” x 1" . ......coveennnn... I S ‘5
? ‘i’ 5 C 17734 HOSE = JOMg & o v ooi et v ettt i et ettt e e 1
| : . G C 17249 BRACKET -mounting, 10p . ... ... i i e e 2
N e o - . - 7 C 17250 BRACKET - mounting, bottem . .. . ....... ... ... .. .. ... ... ... 2
SomyT el (19) ;o 8 192- 20 LOCKWASHER - 5/16” .. 1.0 1
w5 e () 9 NSS BRACKET - cylinder (use C3313BKit) .. ... ..0....o\oeeennnne... 1
1o g ‘ _ ' - - 10 C’ 33491+ LEVER - lift control shown .. ..............~ e 1
G = T & . L 10 C 33956++ LEVER - JIft CONtrOl . - -« oo oottt e e e e 1
‘ ey li !3,55*;2::3‘\3) Sy & B 11 C 239045 KNOB -control lever. .. ......c.ooiunnrene.. . 1
| | S . g G 12 C 29636  BUSHING - lIft IBVEr ... ... .\iuteirennat it ie e 1
- : %y 13 132- 320 PIN - cotter 3/32" x 3/4" . .. e e 1
14 195- B33 WASHER - 172 . .t o e e 1
15 C 21518 . WASHER -nylon .. ... ... ... . i i P 1,
‘ 16 C 31681 SPRING - CONtrol 18VeT . .. .o ittt e e s 1
| 17 195- 521 WASHER - 5167 . 7. o e e e e 1
| 18 - C 31670 ROD-GORLrOl. . ... covveneeennnnn.. e e 1
19 129- 122 NUT-B/16" N.F.hex ... .o e 1
20 C 18025  BALLJOINT ..o e 1
21 113- 208 BOLT - 3/8" x 1-1/2 N.C. hex .. ... ... . i i 4
22 131- 938.. NUT - lock 3/8"” N.C. hex flange ........ e e e e e g8
i 23 195- 104 -WASHER-3/8"x1-1/8°0D.................... e e e e e q
25 C 26188 PIN - cylinder Base . .~ ... v ot i e e i e e 1
26 218- 1083 FITTING - hydraldic 45°elbow .. ... ... .. .. ... ... ... .. ..., 1
27 218-50566 FITTING - valve (includes 218:5004 0" ring) ... ... . 2 .
. , 28 . C 31682 HOSE.-short ... ... .... ... e e T
. ’ 29 C 27590 CYLINDER - lift......... e e e e 1
+C 30064 _ KIT-seal ............... .. .... e e e e 1 -
30 C 131086 COVER - lubrication fitting . . ... . ... ... :. ..l enemmnatony "1
* order both C31670 rod and C18025 joint if other than illustrated or if . ) ~
tractor is between the following S/N: _
! 3016 - 14126892 to 14126985 - . : -
! 3018 - 14132566 to 14132607 - - - . T - ‘
3020 - not affected _ .
4016 - 14128552 to 14128650 ‘ * -
4018 - 14129714 to 14129813 :
- 4020 - 14130956 to 1;1131047
+ use on: ‘ ‘ . )
. : 3016, 3018, 3020, 4016, 4018 - All . ‘ .
. oo , o 4020 - before PIN 14176500 ‘
\\ ‘ + 4+ use on: .
. ) ‘ ‘4020 - PIN 14176500 and after
. : \ . :
w2 * 1 :
T
-8-3042-55 . January 1993
- o
- . N )




n

56 o | o G MODEL 3016, 3018, 3030, 4016, 4018, 4020 COMPACT TRACTORS

STARTER

P j -
e /. REF. PART NO. DESCRIPTION -

1 C 32448 BOLT ~thru 5/16" - 18'x 3-1/2 .. ... .
2 192- 20 LOCKWASHER - 5/16°" ... .... e e e
3 C 32449 WASHER - special {outside mounting bolt) .............. L.
4 C 20248 WASHER - 5/16" (inside mounting bolt) .. .................
5 C 32312 STARTER ASSEMBLY . ... ...... . .. ... ...
6 C 32313 KIT - hardware ......... e e
7 . C 32314 - KIT - solenoid (includes plunger) .. .....................
8 C 32315 KIT - bushing (includes rearcap) ................... S
9 C 32316 HOLDER - brush (includes negative brush} . ...............
10 € 32317 KIT-brush o
" .C 32318 KIT - shifttever . ... ....... ... e e
12 C 32319 CLUTCH - starter (includes gear) .. .....................
13 C 32320 SEAL - dust .. ... A
14 C 31618 COVER -terminal . ........... e e e e e e
% @
‘f?a( - {- '
8-3042-57

......

57

REQ'D

s
....l_l_l_l—l—l—-l:ln-i.—l—l—l””

January 19?3




REF. . PART NO.
C 31941
1 C 31986
2 C . 31947
3 C 30260
4 C 25338
5 C 24460
6 -C 30262
7 C 30263
8 C 31948
9 C 30279
10 C 25486
11 C /31952
12 C /31950
13 C 24813.
14 C 31943
15 C 31044
16 C 14537
17 ‘C 31617
18 C 32178
19 C 29322
20 C -31619
21 C 31937
22 C 30530
C ' 32407
23 C 31623
24 C 31213
25 C 30275
26 NSS :
27 C 32312
28 C 24956
. C 32458
29 C 32461
30 C 32454
' 31 C 32296
32 'C 32298
32 C 32299
33 C 32307
34 C .32294

8-3042-58

MODEL 3016, 3018, 3020, 4016, 4018. 4020 COMPACT TRACTORS

@

ELECTRICAL SYSTEM

- 3016, 3018, 3020, 4016, 4018 - All
4020 - before PIN 14176500

DESCRIPTION ' A

HARNESS - wire

CAB

HEA
CAP -

STA

STATOR - charging -

SPA

KIT - terminal connectar
RECTIFIER - voltage, 12 volt

KIT - diode, 6 amps, 15 volt ........ PR D
KIT -fuse holder . ......:... A
FUSE - 30 amp ...t it e e e e e e
CONNECTOR - seat harness, male
CONNECTOR - ignition switch
BULB - indicator lights {not included with harness)
SOCKET : bulb
CONNECTOR - PTO
CONNECTOR - switch
CONNECTOR - sensor
CONNECTOR - PTO switch, 2 termlnal
. CONNECTOR - PTO switch, 3 terminal
CONNECTOR - seat harness, female

I T R R LI T LR R R SR R R

LE - battery negativetoground .....................
HARNESS - wire, seat switch (includes Ref. 9 and 13}
CONNECTOR - headlights
SENSOR - voltage (includes connector)

...................

DLIGHT - 12 volt- (see page 63 for serwce) ..... S
SWITCH - headlight

PTO switch .............. e e e e et
SWITCH - PTO

SWITCH - ignition ({includes key and mounting hardware) .....
KEY - ignition
HOURMETER

BATTERY - 12 volt, 32 amp, 230 CCA .
SWITCH-inter-lock . ...... ... ... v B e e
CLUTCH - PTO (see page 25 for repairs} '

RTER AND SOLENOID - (see page 57 for repairs} .. ... ...

RK PLUG -includes gasket . ... ................. ...,
COIL - ignition 12 volt
CABLE - spark piug 9"
CABLE - spark plug 18-1/2"
CONDENSER

CONTROL.- ignition . . .. .. ... e

REQ'D

January 1993

°
_l—l_a..n....nM_aN_l...l._.l.m_\_lM_x...\_A_lN_n..n_i..u._t_.t..a_\w_lww—l—_-l_u_b._l._a
.

59




MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS ) 61
ELECTRICAL SYSTEM
(4020 - PIN 14176500 and after
REF. PART NO. DESCRIPTION : REQ'D
1 C 43227 HABNESS -wire, main . . ...... ... . e i e 1
2 C 31943 CABLE - battery negativetoground . ......... . ................. 1
3 C 43228  HARNESS - wire, seat switch, PTO and taillights .................. -1
h 4 C 14537 CONNECTOR - headlights . . ............. ... ... ....... e 1
5 C 37165 TAILLIGHT -rear .. ....... ... i in.. P 2
6 C 31617 SENSOR -voltage .......... ... .. . . . . ittt i, 1
7 C 32178 HEADLIGHT - 12 volt {page 63 for serwce) ........... [ 2
8 C 29322 SWITCH - headlights . ... .. ... .. .. ... i, 1
] C 41010 BATTERY -12volt........................ e 1
10 C 30530 SWITCH -ignition .. ... .. . ... . . e 1
C 24480 CONNECTOR - lgnltlon switch .. ... ... L. ’ 1
11 C 42929 HOURMETER . ... . . . . e e 1
12 C 37298 SWITCH - seat (Black) . . .o oot et e e e e e i 2.
13 C 30275 SWITCH - micro {at travel lever) . . .. ... .. ... . . ... 3
14 C 37389  SWITCH-micro (at PTO) ... ..ottt e o2
HEADLIGHTS : 15 C 30279  CONNECTOR -microswitch . .. ... ..o.ut oo, . 5
16 Cc 32312 STARTER AND SOLENOID - 12 volt (see page 57 for service) . . .. ..:., 1.
17 C 32481 RECTIFIER -voitage, 12 volts . . . . . ... ... ... . . . i 1
18 C 32298 - COIL-ignition, 12volt......... ... ....... e e 1
. 19 C 32307 CONDENSER - 12 volt. . . ... ... . i e 1
1T recnimer ! 20 C 42118 CONNECTOR - single female, taillight .. . . . .. P T 1
TRAVEL @ T i' 21 € 31947 KIT -fuseholder .......... ... .......... e 1
SWITCHES Y. T - 22 C 30260 FUSE - 30 @MP - . . ot et et e e e e . 1
@\{%/ 3 [@/ SRIRt ®/ 23 S C 830262 BULB-INdiCBIOr . .. ... vt 3
L }1 | 24 C 30263 ° SOCKET -bulb....... .. .. . ... . . i RETIP 3
- f 25 Cc 42117 CONNECTOR - six wire, harness, female. .. ..., ............_ . ... 1
26 C 25486 CONNECTOR - threé wire, SENSOF . . . . . e e e e e, 1
27 C 37398 - CONNECTOR -seatswitch. ... ... ... . ... i i 2
COUNDENSER smmg§ 28 C 42115 CONNECTOR - six ﬁyire, seat harness, male .. ...... e 1
O AND . . 29 C 42116 CONNECTOR - harness, taillight, male ... .. ... . ... ... .......... 1
SOLENQID 30 C 31937 SWITCH-PTO . ... ... ... .. e 1
31 C 31986 KIT -diode . .. ... e e 1
32 - C 33188 _ CLUTCH - PTO, electric (see page 25 forrepairs) ... ... ... ... . 1
- 33 C 31948 CONNECTOR PTO ........ e e 1
SWITCH HOURMETER /®
BATTERY
X
IGNITION -
SWITCH_
VOLTAGE' .
SENSOR .
@ a HEADLIGHT - P o . . _
— SWITCH ‘ . .
N 1 ‘ ‘ “ C
@ ' . . . A 8-3042-61 . Y - January 1993

-




MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

IELECTR!CAL SYSTEM HARDWARE
DES

REF. PART NO.
1 121- 21
2 182- 525
3 .C 32460
4 C 32453
5 C 32456
6 C 32455
7 187- 1036
8 182- 12
9 192- 13

10 129- 13

11 C 22947

12 C 32301

13 C 32300

14 193- 6

15 C 32459

16 C 32295

17 C 31619

18 C 31620

19 C 31621

20 C 24069

21 C 32396

21 NSS

22 C 32397

23 C 19521

24 111- 132

25 129- 102

26 C 32407

27 C 23012

28 129- 36

29 129- 27

30 '193- 6
1 C 29637
2 187- 1328

C 32178
3 NSS
4, C 28932
5 C 14304
6 C 22573
7 C 30942
8-3042-63

IPTION

BOLT - 1/4"-- 20 x 1/2" ﬂange lock
OLT - #10- 32 x 3/8"

CLIP - wire

SCREW - 1/4" -

...............................................

20x 1"

SCREW - #4 - 40 x 1-1/8'" . .

‘LOCKWASHER - #4
NUT - #4 - 40 -

TIE - wire

NUT - M5 metric (negative terminal)
NUT - M4 metric (positive terminal}
LOCKWASHER - #10

SCREW -

............................................

INSULATOR - ignition module

CAP - PTO switch
NUT - knurled 1/2'" - 27
RETAINER - battery .
COVER - battery positive terminal
NUT - switch

CAP - nut

BOLT b/1&"" -

18 x 3/4" carnage .............................

NUT -"5/16" - 18

KEY -

RETATNER head light

ignition
LOCKWASHER
NUT - #8 - 36
NUT - #10 NF

NUT - switch, knurled, black (use C32396 and C32397) shown . . .. ...

..................................................

............................................

SCHEW - No. 8 x 3/8" . .. ..

RECEPTACLE - headlight (order C32178) . . ... .o
BULB - headlight

GASKET - headlight. . .. ..

LENS - headlight
REFLLECTOR - red,

..............................

.................................

HEADLIGHT ASSEMB_LY AND REAR REFLECTOR ‘

M= == N A D

January 1993




®

BRAKE - ryris 3 Du LT S0E 08 TRACTOR

QFMUUIGIGAKIUHH
O QAMLARY AR RALE AN St LOCE OPR
O MEESANE - PUN BRAC PEDAL GO

——

&

MADE IN USA

REVERSE OFF

‘_ATTACHMENT_' : l.:

DRIVE

REF.
1 C 32364
1 C 32365
2 C 33588
3 321- 4767
4 321-1788 -
5  C 33590
6 C 32004
6~ C 32005
7 C 32007
7 C 32008
8 C. 32009
8 C 32010
9 321- 6659
10 C 30539
11 C 30274
12 C -32083
13 C 32011
13 C 32012
13 C 43229
13 . C 43230
14 C 37197
15 C 34184
16 C 37274
17 C 37275
C 32781
©C 32782

8-3042-65

-

“MODEL 3016, 3018, 3020, 40‘i6 4018, 4020 COMPACT TRACTORS

PART NO.

7

- DECAL - fuef gauge .

DECALS (English)
DESCRIPTION |

DECAL - “3018" hood L.H. (shown)
DECAL -.3018’* hood R.H

DECAL - hydraulic reservoir -
DECAL - shift range

DECAL - “’3016"- hood L.H. {shown)

DECAL - “3016" hood R.H. . . .. ... ... ... .. ... ... . .. iuuu...

DECAL - ““4016"" hood L.H. {shown)
DECAL - 4018 hood L.H. (shown)

DECAL - “’Caution’’ .
MEDALLION . . ... ... . .

DECAL - seat back ”Ingersoli"
DECAL - 4020’ hood L.H. [shown} {use before PIN 14176500)
DECAL: - '“4020'" hood R.H. {shown} (use before PIN 14176500)
DECAL - *“4020"" hood L.H. {use PIN 14176500 and after)
DECAL - *"4020"" hood R.H. {use PIN 14176500 and after)

DECAL - shift range (4020 PIN 14176500 and after)
DECAL - FTO {4020 PIN 14176500 and after] if equiped

DECAL - "'3020"" hood R.H. {not shown)

DECAL -brake ...................... .. e PR

DECAL - “4016” hood RH. . . ... .. ... i

DECAL - 4018 hood R.H. . .. . ... oo
LENS -display ..........:

DECAL - ''loge’’ steering wheel insert (4020 PIN 14176500 and after) . .
DECAL - flag (4020 PIN 14176500 and after). ... ..................

DECAL - “3020"" hood L.H. {rot shown) ... ... ..................

65

REQ'D

- A . _
o ok meeh ek ol ek ek ek h mand et ok b el b il mmd ed b ek e ek ek kb
]

January 1993




REF.

OO A WM -

REF.

oD W -

PART NO.

C 32200
218-5201
218-5107

| 218-5062

32403
26020

32208
32209
32210
32211
111- 101
131- 934
C 32332
113- 103
195- 521
192- 20
131- 911
C 32214
C 28105
C 28964
C 10883
C 29106
113- 122
C 32213
113- 3
C 32327
131- 934
C 22947

OOaOO0O0

PART NO.

C 30046
C 26706
C 28707
C 26722
195- 526
C 26724

C 26725

C 26726
165- 143
165- 142
26727
C 26708
C 26709
C 26710
C 26711
C 26712
13- 5
129- 101
192- 19

O

. 8-3042-67

32207 -

5

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

HP30, HP40 HYDRAULIC PTO
HP30 USED ON 3016, 3018, 3020
HP40 USED ON 4018, 4018 {4020 - before PIN 14176500}

' _PTO HOSES AND MOUNTING BRACKET

DESCRIPTION

BRACKET - valve mounting. ......
FITTING - workport, 90° elbow 7/8"" -

T s

14 x 1/2'" NPSM swwel .......

RITTING - inlet port, 7/8"" - 14 x 7/8'"* 14 flare, 90° adjustable elbow .

FITTING - outfet port, 7/8"" -
HANDLE -valve ... ... .. ......
GRIP-handle .. . ..............
HOSE. - pump to PTO 65" (HP30). .
HOSE - pump to PTD 63" (HP40). .

14 x 7/8” - 14 flare, straight . .. ... ..."

HOSE - PTO to travel valve 32 (HP30) .............. S

HOSE - PTO to travel valve 34" (HP40)

BRACKET - handle guide . . .. ... ..
BOLT - 1/4” - 20 x 5/8'" carriage . .
NUT - 1/4'1 - 20 flange lock .. .. ..
CLAMP - tube (HP30}...........
BOLT - 5/16" - 18 x 1"
WASHER - 6/16" .. ............
LOCKWASHER - 5!16” .........
NUT - 5/168' - 18 flange lock . .. ..
PIN - clevis 3/8" x 1-1/2"" . . ... ..
RING - retaining ... ............
PIN - clevis 3/16'" x 1" ... ......
PIN -safety ..................
SPACER - 3/8”
BOLT - 5/16" - 18 x 1-1/2"” (HP30)
CLAMP - tube (MP40) ... ... ... ..
BOLT 1/4” -20x 3/4" ... ......
BRACKET - handle stop ...... S
NUT - 1/4'" flange lock . . .. ... ...
TIE-nylon . .. ...._ _. e

"PTQ VALVE

DESCRIPTION
VALVE - hydraulic .......... .

WIPER -spoal . ... ... ... ... :

RING -quad ..-....... .
SPACER - end cap
WASHER ...................
SPRING - centering .~ ......... s
BOLT - shoulder ... ..........
BONNET -endcap ...........
SCREW - 1/4"" - 20 x 3/4" socket
SCREW - 1/4'" - 20 x 5/8' socket
RETAINER -seal .............
POPPET -relief . .............
SPRING -relief ..............
WASHER - aluminum, seal. ... ..
SCREW - adjustment, relief .. ...
NUT -cap, relief .............
BOLT - 1/4"" x 1-1/2"" ..........
NUT - 1/4" .. ....... e
LOCKWASHER - 1/4'"

[.D. x /8" 0.D. &/8"

..... R R R R R T T T T T O

............................

head ........... EERE T .
head ... ... ... e

67

e e B D NN = e e B ) N R = e e ek ek el e ed b ) -

REQ'D

January 1993



L
K

v wabicay

. 69
-HP42 HYDRAULIC PTO
For 4020 - PIN 14176500 AND AFTER
REF. PART NO. DESCRIPTION REQ'D
: T .. C-42198  LATCH - reverse lockout {earty production} . .. .. .................. 1°
2 C 82078 GATE - Shift. .. .oovnm et e e 1
R C 42081 STOP-lever ........ . ............... e S 2
4 C 42082  PIN-hINGe .. ..o it e e 1
5 C 42083 SPRING - tOTSIONn . .. ..ottt i e 1
8 . C 37400 - - ACTUATOR - sWitch & . ... ... . i i e i e 1.
7 sC 29629 SCREW - 5/16" - 18 X 3/4" . . e e 2
8 ' C 374086 LEVER-FXO ... . ... e 1
.9 C. 10487 KNOB. . . ... .. ... e fes I [ 1
41 C 28964 PIN - clevis 3/167 x 1" . ...c.......... . 2
] ¢. - 132- 329 PIN-cotter 1/18” x B/4™" ... .. ... 2
-~ , 12 »  21B- 5062 FITTING - 7/8 . . ... ... . o R 1
13 218-5107 FIETING - 900 /B L e e e e e 3
.14 € 30046 VALVE - PTO (repairs page 67) . . .. .................. fe e 1
15 C 37401 BRACKET -actuating .. .. ........... ... s, 1
A 16 61- 420 SCREW - 1/4" - 20 x 1-1/4" socket head .. ............... LA 2
K 17 218- 465 FITTING - 1127 x 7/8" - 14 . . ... e 2
18 C 37142 NIPPLE - PiPB - o oot e e e e e e e e e e e 2
19 C 37187 COUPLING - quick, malg- 7/8" . ... ... e 2
20 C 37188 COUPLING - quick, female 7/8 .. .... P 1
- 21 C 37144  CLAMP . . 0 4 -
.22 C_ 37145 COVER -clamp - . ..... e N e e e e 2
23 113- 14 BOLT - 4" -20x 2" ... .......... e e 4
24 - 131- 934 NUT - 1/4” -20flange lock . ........... P T 4
25 . C. 40641 - CAP-dust........ . e el O 1
26 C-40842 ~PLUG-dust........_....... e e e 1
- 27 C 37454 CONDUIT - corrugated (cuttolength) .. .0 . ... . ... ... ... ... . .... 2
28 C 22947 TIE-nylon....... e e e 4
. 29 C 37233 TUBE-LH. ... .. . . ... .. ... .......0 e e e 1
- ) 30 C 37234 TUBE-RH. ........... e e e [ 1
= 31 .C 33560 HOSE - hydraulic 237" .. ... ... . i i SN 1
32 218- 443 FITTING - 3/8" x 1/4" " ......... e e T e 1
o7 ﬁ&“}g 33 C. 37249 - WASHER-spring .......... P e e z
;;’mfi“ ; 34 C 41043  COUPLING -quick, wale 8/16"" ... ............. T 1
’ 35 C 33404 CAP - dust.. . ... e e e . S 1
- 36 C 40671 TUBE ~ pumip to P.T.O. “in"". . ... . > ...... e T 1
k 37 C 40673 . TUBE - travel valve to P.T.O, “out” .. ............ O 1
38 C 41044 COUPLING - quick, female 8/16" . ... ...._..... e et 1
39 C 37439 KEY -.coupling-switch . ............ ... ... .......... ERUUG S 1
C 37440 DECAL ......:... .. .. c.iiuiann, Ny e e e L. 1
, - 113 1 BOLT - 14" <20 ..o R 2 .
: 195- 518 WASHER - 174" . = e e e e, 2
40 C 37437 BRACKET - switch mounting . ....:01........ e e e e 1
4 41 C . 37459 CUSHION -key . ..........c......... e Tl 1
42 C 42048 KIT - coupler switch . .. ........... e e e et e e 1
\ 44 C 37399  SWITCH -interlock. ... .. ... e P - 2
45 C 33696 SCREW - #4-40 x 1-1/8"" . ... ... e e e .2
46 C 33697 NUT - H8 - 40 e _— 2
, - 47 218- 475 FITTING -90° 7/8" x 7/8 male .. ... ... ... . it aaananns 1
48 218-5232 FITTING - 90° 7/8" male x 7/8" female . ... ........ P PP 1
- C 37435 HARNESS - wire, PTO switches .. .. ............ ... .. ......... -1
8-3042-69 % January 1993

MODELS 3016, 3018, 3020, 4016, 4018 AND 4020 COMPACT TRACTORS




* ' MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

71

K22 SLEEVE HITCH (3016, 3018, 3020) and K24 SLEEVE HITCH (401‘6. 4018. 4020)

REF.

DL A L WK - =

PART NO.
cC 22218

C 23707 .

C 25371
195- 541
C 10898
C 14459
C 25789

113-2400 °

192- 23
C 25382

C 14568

129- 105
195- 545
132- 306
22- 844
113- 417

8-3042-71

DESCRIPTION

HITCH FRAME ASSEMBLY (K24) shown
HITCH FRAME ASSEMBLY (K22)

ARM - lift

BRACKET

WASHER

WASHER - plain 21/32" . .. ...... ... .. ... ... E e
PIN - retaining

.........................

- hitch mounting R.H. (shown) ... ... .......... .
BRACKET - hitch mounting L.H. .................... e
BOLT - 1/2"” x 1-3/8’" N.C. hex, zinc
LOCKWASHER - 1/2"" zinc~
PLATE - lift lever
PIN - drawbar
NUT - 1/2" N.C. hex, zinc

- plain 3/4"" zinc

PIN - cotter 3/16"" x 1-3/4"
BOLT - 1/2” x 2" N.C. hex, zinc
. BOLT - 1/2” x 1-1/4"" hex

..............................................
.......................

REQ'D

MRNRNE O =SNRN==a

January 1983




, MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS - 73
HH34 THREE POINT HITCH
N o REF. PART NO, DESCRIPTION - : " REQ'D
1 C 32215  PLATE - hitoh ou e iu e e e |
2 C 32230 SWIVEL -liftlink ... ... ... . . . i 2
. 3 C 32231 PIN - spiral 3/16" X 1-1/2" o e e e et e 4
4 219- 403 FITTING - Qrease . .. ... ... ittt it ittt e sae e eenennn 2
5 C 32428 LINK -adjusting . ... ...l it ittt ieeeannn 27
- B NSS ROD - adjusting (use C32235 and 129-107) ... ... .. v iinnnnn 1
7 - C 32235 BOLT - B/8" - 11 X B ... it it e e 1
8 C 32239 SPACER - BOM . ... e e et e 1
9 129- 107 NUT - B8 - 1) L v i i e e e e e e 2
10 C 32240 ARM - lift. . ... e e [N 2
11 . C 32242 ARM -stabilizer . ... ... ... .. e e 1
12 . C 32243 BRACKET - angle ... .. . ittt et e e 1
13 C 32244 "SUPPORT - angle .. ... S 1
14 - C 32249  TUBE-upperfink ... ... ...ttt e ittt ia e 1
15 C 32426 BALLJOINT - R.H. .. i i i e it e i 1
16 C 32427 BALLJOINT -LH:. . ... T e 1
17 113- 447 BOLT - 1/2” - 13 x 3-1/2"" {use with 3000 series tractars) . .......... 1
17 113- 426 BOLT - 1/2'" - 13 x 2-3/4"" {use with 4000 series tractors) . . . ... ..... 1
18 113- 417 BOLT - 1/2"” - 13 x1-1/4"" . .. ... it e e 2
.19 111- 517 BOLT - /2" - 13 x 17 CaAIMIAGE . . . .. . it ittt iitanann 2
20 192- 23 LOCKWASHER - 172" . . i e e e 3
21 131- 830 NUT - 1/2" -13flange lock .. ....... ... . i 2
» LEFT REAR VIEW i 22 NSS PIN ASSEMBLY - klick (assemble fromitem 24) ................... 1
" ' 23 C 14717 PIN - clevis 5/B" x 2-1/27" . i et e e e 6
. 24 C 28222 PIN -Klick ... e e UAR
., 25 138- 2073 PIN - spiral 3/16" x 1-1/4"" ... ... ... ... .. ... ... e 1
P26 132- 348 PIN - cotter 1/4'" x 1-1/4" (early production) ... . ................. 2
27 195- 541 WASHER - B8 . . . e e e 2.
28 C 14768 SPACER - KHCK Pin . . oot e e e 2
C 22947 TIE - nylon « . L e e 2
LEFT REAR VIEW
- N HH34 THREE POINT HITCH CYLINDER
. 0 ) REF. PART NO.  DESCRIPTION , REQ'D
= ‘ @ E¢ 1 218-5479 FITTING - tee 1/2"" - 20 swivel female x 1/2”" -20male. . ........... ‘ 2
% o - 2 C - 29693 PIN - eylinder rod 1/2"" x 1-3/4"" . .. .. .. ... ... .. ... ... . B 1
@ < ) 3 C 32254 - PIN - cylinder foot 1/27 x 4-8/8" .. ............................ 1
0 4 132- 310 PIN - cotter H/B™ X 17 i e e e 4
‘ d\ K /G) 5 C 32247 ‘HOSE - hydraulic 1/4”" x 33'" (eylinder to forward valve port} ......... 1
% ' ﬂ 6 C 32246 HOSE - hydraulic 1/4°* x 24 (cylinder to rear valve port) . ............ 1
) ’ / 7 218-5104 FITTING - 90° elbow 5/16' tube x 1/2" - 20 ... ... PR e 2
e b —_— 8 218-5004  O-Ring ........ e e e e e 1
K ' o 9 C 32245 “CYLINDER-fift. ... ......coovu.n.. U e 1
o . . .
G S g0 o |
1
N ' . . ; . 8-3042-73 . : . January 1993




74

L
{ .
\‘muf"

REF.

BwWN =

MW -—

8-3042-75

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

PART NO.-

C 14872
C 14568

"22- 844

129- 108

C 25572
NSS

C 2579
C 25792
113- 417

F27 HITCH ADAPTER

. DESCRIPTION _
BRACKET - hitchadapter ......... . ..ccuiuuun...
PIN -drawbar........... e e e .
BOLT - 1/2° x 3" N.C. hex' . ......i . uuunnn. .. .

NUT - 172" - 13

L11 WEIGHT KIT

BRACKET - mounting, front .

WEIGHT -40b. (18kg.) ... ... oovi i

BRACKET - mounting, rear, ‘upper
BRACKET - mounting, rear, lower
BOLT - 1/2” - 13 x 1-1/4"" hex

75

N = wd o wa

January 1993




o

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COM\PACT TRACTORS

H18 FRONT END WEIGHT BRACKETS

REF. PART NO.  DESCRIPTION
1 C 16581 - BRACKET - MOUNENG - o o oo oo e e e et e e e
2 C 17161 BRACE - FeaI . o v i ittt ittt e it e e et e e e e
3 C 17162 BRACKET - weight mounting . .. .. ... ... ...t nnnnnn.
4 113- 417  BQLT - 1/2 X 1-1/2 N.C. NeX, ZINC - « v v e o e e oo eeeee e
5 195- 533  WASHER - 1/27 ZINC .. ..o\t eeine e
6 “129- 105 NUT “1/2° NoCo hBX oo vve e e e e e e e e e e et
7 192- 23 LOCKWASHER - 1/2” ... .. .. ... 'eiiitaiiiaiiiaiiiaieennn,
- H13 WEIGHT BOX
S - .

1 C 17859 FRAME - WeIght DOX . ..ottt et e e et e e e 1
2 G 17863 BOX - WG « v v e v e e e 1
3 C 17860 SUPPORT -weightbox............ ... i s T
4 C 17636 © PLATE - BItER -« o o oo oo et e e e e e e e e e e e 1.
5 111- 371 BOLT - 3/8” x 1" round head, square neck ... ... ... ............. 3
6 113- 207 BOLT -3/8" X 17" N.C.NBX o ovvs et oo e e 4

— 7 129- 103 NUT - 3/87 NoC. X « v v ovvees et e et et e e eeeeaees 7
8 192 21 LOCKWASHER - 318" o\ ittt et e e e e e 7
9 195- B25  WASHER - 3/8™ . .ottt ettt e e e e e 7

-
M - 1,
B * 8-3042-77 : ‘ _ January 1993




MODEL -3016, 3018,

025; 4016, 4018, 4020 COMPACT TRACTORS | 79
&3

1

WW40 WHEEL WEIGHTS (4016, 4018, 4020)

REF.  PARTNC.  DESCRIPTION - ' REQ'D
1 NSS . WEIGHT - wheel, 75 Ib. (order as machinery item} ................. 2
2 131-1182 NUT - 1/2" N.C.hex ......... e e e St 4
3 e 195- 533 WASHER - 1/ i e e e e e 8
4 111- 525 BOLT - 1/2" x 6" round head, squareneck .:.................... 8
C | WWw30 AND WW30W WHEEL WEIGHTS {3016, 3018, 3020)
1 NSS WEIGHT .- wheel 55 Ib. (ordér as Machinery Etgr‘n.) .................. 2
2 131-1182 NUT - 172" N.C.lock .. .. .. e 8
3 196- 533 , WASHER - 1/2" .......... e e e et e 8
4. A11- 521 BOLT - 1/2"" x 7' carriage (WW30} .. ....... e et 8
4 C 30545 BOLT - 1/2” - 13 x B-1/2 (WW30W) ... ... ... ... . i 8
e
- - q
. t
C. - .
“—-__‘_“ N
- . . . \‘-\ *
- 8—1;;3-79 ‘ . . January 1993




-

80 MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS 81
A . < | ‘ : S "' HFC34 FLOW CONTROL VALVE KIT
) - ’ ' i . , . For Model 3016, 3018, 3020, 4016, 4018 {4020 BEFORE PIN 14176500}
- L . »
REF. PART NO. DESCRIPTIDN - ' ) REQ'D
R C 23618 VALVE-flowcontrol ............... R, e 1
. 2 218- -445 FITTING - 5/8" x 7/8" - 14 .. ... .t i e 1
3 218- 485 FITTING - 6/8" x 7/8"” - 14 890%¢lbow . . . .. .. .. ... ... ......... 2
4 C 33007 TUBE - flow valve to travel valve . . .. .. .............. i 1
: 5 C 33008 TUBE -flow valve toPTO valve . ....... ... ... ... .. ........... 1
6 C 33008  TUBE - travel valve to heat exchanger ... ...... ................. s 1
7 C 29697 HOSE -rubber 3/4"1.D. . ... ... i e D e e 1
' 8 C.- 36848 LEVER -valve ........................ e fe e . 1
. . 9 "C 36849 HOSE - rubber 5/8° LD, . ... ... . i e 1
10 C 28251 KNOB - IeVer ... e e e e e 1
mn c 33131 TUBE - flow valve tO TEtUIN . ... .ottt i ce e 1
12 C113- 12 BOLT - 1/4" - 20 % 2:1/2" . . . i e e 1
@ 13 131-1180 NUT - 1/4" =20 lock ... .. e i e v 1
14 195- 518 WASHER - 1/4" . . s 3
15 214- 254 CLAMP - hose #12 5/8’ L 4
- 16 218- 754 CAP - hydraulic 9/16")- 18 _......... e e e 1
17 .C 33010 HOSE - flow valve to PTO {for 3016, 3018, 3020) . .. ... ........... 1
17 C 33011 HOSE - flow valve to PTO (for 4016, 4018) (4020 before PIN 14176500) 1y
. C. 18719  DECAL -speedcontrol ......... e e e e 1
218-5229 FITTING - 90° swivel elbow (for 3 point hitch con\rE:é::ions) ....... T 2
|
‘ L]
1 . -
N ‘g’" i
; oo
7 N
g
8-3042-81- . I . January 1993




82

‘
v

MODEL 3016, 3018, 3020, 4016, 4018, 4020 CO!‘J;IPACT TRACTORS . . 83

- ) HFC34B FLOW CONTROL
Use with HP42 PTO
/ : ‘ for 4020 - PIN 14176500 AND AFTER
- REF. PART NO. DESCRlPTlON REQ’'D
1 € 23618 ¢ VALVE-flow-control . ... ... .ot i e e 1
2 218- 445 - FITTING - 5/8" tube x 7/8" - 14 .. ... ... . i i, 1
3 218- 485 FITTING - 80°5/8" tube x 7/8" - 14 . . ... ... . . it 2
4 C 42483. TUBE-flowwvalvetotravelvalve ... ... ... .. ....... ... ...... 1
5 C 42531 TUBE -flow valve to PTOwvalve . ...... .. .. ... 1
6 ‘C 36846 TUBE - travel valve to heat exchanger .................. S 1
7 131- 934 NUT - 1/4” - 20 flange lock .. .. ot n i iecaeaasn e 2
-~ 1 8 C 36848 LEVER -control . . . . .. ... . . e e 1
. ! 9 C 36849 HOSE - return 578" .. .. . it it i e 1
‘ : 10 . C 28751 KNOB - lever .......... e e e e, 1
1= . 11 C 36850° TUBE - flow valve toreturn’ . ... ... ...... N ... 1
K 12 113- 15 BOLT - 1747 - 20 X 2:1/8" .. ..ot P 2
I 13 131- 1180 NUT - lock /4" -20 ... .. .. D 2
(50 14 121- 21 BOLT - 1/4" - 20 flange fock ........... e 3
oA 15 214- 254 CLAMP - hoSE . . .. i e e 4
& . 16+ C 36853 BRACKET - mounting . ....... ... it e e 1
S L 17 C 42485 TUBE-flowvalve to PTOwVaIVE ... ... .. ..o, 1
: i Qi 18 C 33220 DECAL - ”fast” e e e et S 1
1 3 19 C 33219 DECAL - “SloW’ L . e e 1
| . £ 33221 TRIM - panel {tower s:de) notshown . ... ... .. ..., . .. 0 00 1
t 218-5229 FTTING - 80° swivel 5/1 6" tube (install to tee fittlngs on travel
: valve when 3pt hitch’is used). . . ... .. ... . . 7 . ... 2
}
{ @
. )
L
7 8-3042-83 - January 1993
. + —




85
REF.
NO

PAGE
NO.

PART’
NO

REF. ~
NO .

PAGE
NO.

NUMERICAL INDEX

PART
NO.

REF.
RO.

PAGE
NO .

NQ.

PART

—

REF.
NO.

PAGE
NO.

PART -
NO.

PAGE REF. .
NO. NO

NUMERICAL INDEX

PART
No.

REF.
NO

PAGE
NO.

PART
NO

P

o [+ 0 L [ BEuEuRuE Riagiy] -5 T AD ™~ e ~ = ©~ ™y 3 IR R OO TNTO ™~
NN AN A R R 212 e R R R H s IR AR R T WO et OO O vt el vl OO NTHNrrMNONA NS AA A AN AA AN

&
L

1
57975999959577777...999165379951117...795111999591919159191??7191593999

mae HAAHFINAMIT T IAOONMOMA-NOMACNGNODNONONNNMIN OO NS INM M

e - A - e Ea R K R Rl

th
-

012357892567992ﬁ5739912h5892&59901366ﬁ6713&57002233&5599824900957237
55555555656655777777788888800ll233344566?7T226655667?77?566833342111
9999999999999999999999@999900000000000000001122222222222&4&455558999
999999999999999999999999999000000_00000000000000000000000000000000000
22222222222222222222222222233333333333333333333333333333333333333333
CCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCC

o 4 *

O DO'S FMMNOE TN MO G e mMONONME O e N e o O
FrAA AT O A A DA A A A d AN AA G O A S NNNN N O N eSS AR N Innovn =~ [ b s ke ]
; 0 ;

<

[N N i R o Nl

r~ NEINOOM™E AN NNV AN AN
36&7333488&&4 B

NSRS =D ME o,
DN~ w0 P O e OO e v vt ved

G DM MW M MM NN U e N WD N D

2

25726261111567896209924&5865755565&225696673567399337&901128899&6859
0012233455300D.U.I._.__._3:4..4;456667.“..4.400000122002333555558899933551156664#&.4.&
RN NN NNANANMNSS SR OO OGO MM MMEOMNINVOUOUDVOYROYVVUYOONRNNCDODDIDNRNROR
NN ONOBOOONOENODEODNDOHNINODRODCHANNMNONOROO DO NONNOORONOONOLOMOOOOOOO
22222222222222222222222222222222222222222222222222222222222222222222

.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCC‘CCCCCCCCCCCCGCC
.

.
- . ¥
SN 03O W hOWw - SOom ey Ta 0D N T O . — o~
R ANONNM TN NN A NN ORI M A r e O R NN 0 S e D = OO N N N e O S D N N O WO e O O O O

a

MNP A A= A A NN D A O PSP PSS GV D 0 L LN e O 0 P B P i P P I B P P P P P I P B P ot L U0 P LD e B OY 0 L0
Iy < A0 P P WO~ R OOUWMO AN MMS 34T = DOODOODOVOOL WM MM LN oMt -t

! t
°

COFANUVDVLYNTITRHANMINOVONIINAANNPANOO MR ANANON AN UMINONEOOE OO NN S NO T DO ™S
MITIIFINNMINOIAFDDOCOOEOENNAROOONINNNNOAODANNTONNOOYDOOOODO A mmANNCNNMNNO OO D O WYWY
OO ONNAMOMMO OISR ROO0OO M NMNMA M MU OO0 M B P b PP B bbb P 8 O U 0L WD P B B
R A R R R B R N R N R R R o ol N o o Rl N B o o R o B o o T I N o S T I T I R N VN N N S S N N N NN NE N WV N U NN I N

DLOOLLLLLLLLDLLLUDLLULDLLULOLLLLOLOLLDLULLDLILLDLLLLLLDLLDULLLLDLLLLOLDDODUDOYL

¢ N
%

. . . .
O MO~ DWwoown [Tg] ~F (4] B N O ~NOm G~ [ - (s}
N NG T F U NN~ R A AT ORGSO ey~ o~ (a3 O O vt P vl el = = ed O ) O U0 o ey - R T

Y

] . - -

MRl R Nl N R - I N N R T = 0 N T Vo W SN N Y T N N N N e A R D e A R I Nl R M Rl N R R AR A R R A R R R R R R e R e R A R a R T R o R

NN Y R - R a R Ta W W N ) =y ) WD, T ST OO D D QWM ML N Fpli=R oMo I JE- STa RS o

v

i
2

NO—ANOG—=OM3ONFOROONMO A N0 TOMADONO NN ONSNSRNNOAROONROONNNY QO M (M e (N M D0,

7.7:1_lcu.....9903670011.&.2156676267811222333.&14..4..4122211091632266850,0143333333
MOt ST FUIHNNNNONONONNNNNMETNINNOVWYOYOOOYDOAOINOMMINOVONDOO=-MM T T ONOOOEOONMS NG
CO0PCODOOOOOO™™mm e rdi NINOANOGMNMNOINNNCNNONNNOENONCONCNE OO 00Dt 3 2 T T T
R R T o R T e o Nl N e S N I N N N N N N s
CCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCcc

P~ Oy QWMNM o SN MmeENNO W R T N R U T T R R RTe N N ChOFHNmO

O AMe-F N =, .18213255128211322214...4142467891122111111111122!4679123211.111
I ) -

. .

LLE R N
NG FF LI~ OCMN NN~ . . e R R R e e e R e R el o

[
~

OMINEMTOUFTOOMONNINNM =N INON O MG NN RO AU AINORPEDADHINWONDOAMUONRNOMNMO NI -N—AINO
MM T ITONMUNOR NN NQO NN T T TN OOONANPENRERROOO OO0 HFFANNNMM TO™N
I g st RO DN G I NI NN NN NN NN NN NNANNNNNNNNANNNONONSE N O Mo n oM nme

NSRRI NRNRARROOAO OO0 0000O0D00ODo0DEODO00R0000000Q0OOOOO0O0DROUDODCOOCOOO0

SN N
CCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

.ol w3 o m O Ot oo ~ @M o~ F W wE MOM®N MW SONm o o
Nt O NG D NN N DD 315761627335351#9232821121319945678111121771112315

¢ R o
. N .

i . . . .
933?49557.177911117951111?7151131191155153173515151111111119713?11?715

MONOL OO mME TN MN T T OMIN I ORANNONN G Tr OO N A DEANORDND IO NN OO S

v
'

e . B . s

¢22??88356202385666616556812349977889&0?80826607123&5789023991901269
MDD RO N A NNt VRNOMOONNOONMEOL AT =N MO NS N - G F MM 0 M-S OO N DD O DD
344&456589115777111122367122.233.&.555556577?.}.89045777777777334&5571122
00000000012222223333333.33&.&..;.....4!4..4.4.4}._..4..4...44!4444&4&55555555555555556557777
...._llllllllllllllllllllllllllllllll.I_l.l..l.l.l111111r...llllll.lll.l.l..llllllll.l.ll.
ﬂNCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.CCCCCCCCCCCCCC

-




87

NUMERICAL INDEX

86.. .

NUMERICAL INDEX

1

REF.
NO.

PAGE
NO. NO

PART

PART
NO.

REF.
NO

BPAGE
NO.

PART
NO.

"REF.
NO

PAGE
NO.

-

REF.
‘NO,

PACE
NO .

PART
NO

PAGE REF.
NO. . NO NO.

PART

REF.
NOD.-

PAGE
NO.

PART
NO

f .
I 4 ’

r

WO TN NOOF norme o’ OOt 1N Ao OO N N SN UTO 0D < @~ W O LN

- D D et DO < NF AN N AN A MMM TN NN

D N T N s L R L Ra R R T R T R Rl

)

?99933331799531999939333335515 A OO MU NOOOOARAM NN AN O AN A OO RO OM A~
26663333626665411663655533666&.6666663&36666663333366366366666666666

l24512565778752673&79Ub.52545890899016150579049029&712613703&88123567
.4&..4.4555566889922233,41455556779019990001233334556670014.4.4??.8.1,4hrﬂ_l.nuBBlll
1111111111111122222222222222233333&:..‘.46..4&..4;4..4..4..4444&5566666600000090111

OO OO—m N NMONCI NN
3333«3333333333333&.&4&&.&.;44&-4:4.4&4.#:4:4
CCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCC

[3

G onmaNnn R omncN N OWwNNA e NO wn o U S OO w

=) o o w o .
1.._122211321113133?2113233325&.4131712456889911292169251112

- e M D Y LD e -

31313331111..,33555??7

779?1559593539559?5555595559991.595995
DOOOOOOD-dF-FFmmF Mmoo

o
3 l.a33511,.41423/."_...42245&4#6466553151511

T Mmnmn
LD N N D 00
\

e
f

088908901-&.-&.434565594643357557231:&.5607806729.67rﬂ1166889903123570341680

.2.222..4457794556789994&.518998&.&4&455000316993334
..uru..u.ru...4...4.u.a.4555555566999112238888858999900001111
e S N o e

33333333333333333333333333333333333333333333333333333
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.C

¢ [0 B ] n ik —Wom ™Mo [ S N ]

i
N L] [N N S S | wune o~
HE I N NN WO P e ANN O Fwrnw ot W )

Mol e NN M NN o 211543&79136114.3651

35555555511113379333391111775733933359339115511155511355111113313

|
m b
LN AL WD LN O —t et - — W A0 D T 0D S0 0 @ N O

26._0566112222333366656?77 TIENCI NI = == 01 O D
]

&

'

. . ' .
U I~ O T N AD D e O ) U 786?3776?nOO.4567:890123:4567..DUB901123&567893.&.6912789018510
ANNMOOONNODQ OO0 8899000222..4..44.4:“.4&.5555555555565666666656778088000112138
MmmmmmmMeOemMnmem 3333..4.4..4..4.4..4;4..46,a.-....v..u.ru.:uau..u.ﬁ.au..ﬁ..urn..ﬂ:u..u...u.ﬁ.4.4.4.4:441444:4:44577000000111
M Moo 333333333333333333333333333333_33333333333333333333333333333333

o)
CCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

Q™ - ~3F O AS WD e 0N 0 M P D E o O Nt W —ADO NN Lol 2 N o P~ r~ @O oM
MR AT AAOUINNAM NN A mEmmnm M At .ﬁh381345231311331126111311152157891111124
'
[ i Il R i N R Rl N R N AR R s S v o s W e W s W e W R N N TN T B Ta R T R e B I W W s W W s Mo a W s Wt B Al i e e B B B B i o B B A o o O A b e N A B as B ]
| N N S S RN AT R S S T ] : . A NS SO O~ ANOO A A A SO NN OO NN WIS ey o

T

. B V4 -
159023&567.7914923456?89012&5578901234.45667..89.0123&557?31222
) [ R T R o R W R Tt
333&4&&444&45577?7777?8885888889999999999QQDQNUOOUUUUIIllllll1112222
22222222222222222222222222222222.2222222222233333333\33333333333333333
nﬂzzuﬂﬂzz2222222222222222222222222222222222222222222%222222222222222
mm L R N N M M Nt W M e Mo W W B e R B W B Rt N Bt R M B Bt W B B M s W s s B I R M s e B A IRt ot Mt Mt B ot A Bt B M o B B ot Mot Bhag ) ¥ 3
1 MMOEMeEoem
VLUUDUOLOLULDLDLOLOLLLLLULDODULOLULLDDLLLOOLLLODLLDLLLLLOVDLLOOOLRLLLOOLOLODODOLD

[l

3, - WD W ~ o - — [ R o' e e NN D e - [=] Ll [Tala ] [spWoas X o N e] o~
21..1_..4 56111_12323 NN A A A A AT NN NN NN - A OO AN NO OSSN DO A AA A A DN -

.
. [ ~
. . .
Wﬂﬂggg353355991991919199351135735359559591119955555555591377777??733
OOMONNNNOASINONN OO GABIRNTIINM T INTTIIION NeE=SAVONOMOOOUQOOVYNYOWYWOWDDYOSONN

Y S
666656656666%33 MGG FINONONOOOONINANNARSEAANOROA OO AN OOO M
lllllllllllllwmgggggg99999999999999999999999990000000001112222222222
33333..33333 111111_l_l.ll.l.lllll_l.l_11.1..11111111112222222,222222222222222
CCCCCCCCC.C3333333333.333333333333333333333333‘333.333333333333333333333

CCCCCCCCCCCCCCCCCCCCCCCCCCC»CC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCC

1}
.ﬂ 6 ?_ 5&411 0123 o 'ogdmNm N @t W OOy

med MO E NN ORNS DO A l33m1.3l N v e el NNV O P Nt A A NN DO NQ e o SN e
_ i

93913111.191.935999999999999990..97,.7..7,.7..997:999_.1.7733333353793?9979959179333
3.4..43..03333535:&:4#:4.4&&.-4;4:4:4&.“&.&.4;4...n.3333222&22222222244.&222323322225655666

" a
[ .

-

N NN IO AN OB ANMFIINONDRO AN OO AN~ OONODEOAINRO A RN ARMINO- NN OO~

233&4002245199011111111112222233h45556666661122333999900011111111122
9999.90000002223333333333333333333333.3333333..4.k;a..qﬁ.ﬂ44555566665665666666
00000111111111111111111111111111111111111111111111111111111111111111
33333333333333333333333333333333333333333333333333333333333333333333
CCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC




0 o NO I -
WO Nt Gt A A AN =MD

~ [ o OO

iy
332211433331283513576266&.1227.&..4312232
0

P~ ~ QoOWwY

Bl
'

.
' . B -

59139913351533335555357935335793517133593759371L1117l555
...u...OBourDrOBnnv.a.:4857.4..4.4.4&.».45!4.466:4;474:4,6614!415884457353731.4111;4;4656
T A

]

.

33555555..4‘u.v,n.ﬂ.._47777776222255}4?7_..,..7..7_./4199222977334336?612879
3..4.4!4..&-4-“;4._.!7.7.00000000000000011111111222222.&. =t <t ot HMmOOMNMW
) - A N0 Y LN O WA 0 W U IO 0 WL WD U U DD DL LN WD 10D W D LN = oD
_.___ﬂ_________.____________________._______________n___n__-
1{888."5‘888888888888883888888888888883888388999991111111111
111.!.11111111111111111111111111111111111111111l2222222222
2222222222222222222222222222222222222.222222222222.2222333

PR
o
=
=
>
[1F]
. B [ P
= Lo
— <= b
ol |
. !
Q
—
[+ =
=
W B
' o |
=
. (2 V] 1
-~
|
[T =2
=
s 1 |
<
Do |
: <Z |
. N 1
i
[ BRI}
Mo
N
. - VRN
|
|
|
| |
e
.FO
- A=
| + 5
]
| =
m 0o
| B -]
| -9
W -
|
1
. e
o
- =
o
O
- Bl 2
> .
7] .
a &
m (LN}
<=
N_ o
o
[+
v w
o | P
. £ oo
S
Vol [=¥]
O
23
[+
I .
o0
o<
ay

0 G ©. SFd ©O ) HEN A OBINOO- VMO =dd OO

=4 noo & & hn =] A
vt md O3 vl ] O LN ot LY QY ) F () O e 7)) e ed e () = D e 2 ) MDD O R O N O e
" )

L N R Rk L hal L L 1 R R R R E N S A R e B i R e iR

] ! ' N . -

'

HODO A O AR A AT A N AN AR O OO A= AR A AN RN AMRARANR AN SO S AN AN O NSO 0N
WMOUMAY mNNOARNOM MO F S-SR NOOENNOANODNONONMN oMM —Smomem--d 3 S~ DO

3 ¥ ’ - - . .

DOOO0CO e ==

333333334552245388115555633333111150?955655?785#&314#4&
NI NN NI N NN NN NN NNCNND QOO mmrmmrmrNNNNNNNMOMMEIS S d = NO MO O i = O LD O LN
' =3 HAAOOANODADODNOnDO NN N oo =~y P o N o AN N

R RNy R R

___~_____-r__._;____________ﬂ___________________.__________________n
222222222222222222?2223355555555555555555555555555555511111144&4&4&6
99999999999999999999999999999999999999999999999999999911111111111111

11111111111111111111111111111111111111111111111111111122222222222222

%

L,

~
—t OO oM wondAw S0 O InoWwWoo try (=] om N NO - M N~ o ot h O
NNV O AN G TR A AN A PN A N A A A NN A R G rd ND A DN NNmD AN NSNS ANNAHAS 00NN A AN N

AN A AN MONMINAAMNA O NAAARA N ARSI A AOnN -~~~ e m
rREONNMOROOMFIONONNOOENRORDNOTONDONGT TS FTONAAATOO) et e NN NONNNDOEH MO S NNO =M

-

i
13

NOUBDNNNOOOOOOHDOHAFDTMER NN INNOOVNNYSINOATNNNNROADOLOYYDOYMMDODA—OMTORAONCOOO
O =N o et Lot (NFON O Y T 0 P P NG T ODOD—A--FTOWINNFIIN MO OO A A A At A A A=A NN
1_2333_33333333333333100000.. o~ —t AN OoCODDO0OOMMmMID NG

e i K - NN ' ol e vt et el ] ] ]

| I T A N SN T U Y Y Y T Y Y N O Y A N N Y AN NN A B B |
111111222222222222288888813_55665692222222227777777777777722222222222
R R i o e R R R TR i R N T N u R M R A e T NV R AV T RV RN ool e ol o R B ol o el e B e s e e foe Rl Joel o R A R el w il e R vy R et = T = L = L =]

1

________________"___-___"m____‘____.-___.H___

L)
uy oo~ M, ND OM e N0 Oo0N0N N O OO OCOOCIN NN W MO =B N M
AN AN A A DN N Ee AR A A A A A NN N O A AN Al A S H O RN NN MONMeE NN SN N

\l w
' -
B ' '

. @ _ .
R R Ny R G R A N e R B R Lt I A R A R A At R L e Nl Nl N e BT N N e S R N T N B N Ko N T = N o N e Rl ot B <]
NMMF A OOMNORNNN G OO NN T M GOV OOMNOMPI ANt G et OO OIS N )00 00 W0 WD 001D O 0~

i

72033111116666998376122355572235651111111111044&44&44&48002

g O
NN ANN S 4G 000 NN OO NAMNMOOOOCOOONMNSTOWOLEMMNNeMEmsrEl A= oo e m e 0o
R A B A B A B R g o I e — A A AN OO O O O Oy Gy O vk el ot

! [ N —

. T T T T N N T T T T U T T T T T T T N T T Y T JON S T N Y Y S T Y T Y T O
MO T~ SN OO OOt S A A A A A A A A A At A
A el el g st et A A e e A A A A A A A A A A A A A At b A A A A A A A A A A A A A At A A A e e e e e e et

£

o™, N~ o mmm oM ") o o O O FORNOON SO Mg - N ~ e O

3

13933351?115531159793173?39993337171393513L517113351795577371551135?

s

G ODOOENNmNA AN o NEO NG FONNNOOOMADDOACNSNNOONGEDED 0 NS
FFONNANO NN AN
VO EOIN=CONRONOARDO W <in  — ~mMnrnn
IO DM NN DN O ) ’

A A O O OO0 AN NANNNNCOOOOOD TN A
R R N R R R R e R e R N e e N R ot B e e i el I g - B

___-______"______.m__________<__u___u_____"_*____
-

OO rml vl vl vl ] vl b o] o e | sl e e el et el e el e e e el e e v el red s vl el o] el pl el kel e v e e

WOOUmOOMONOWOODARMARNSG ONINOORARRERNOANO~SNODDYO MM ANOInNmMe MmO Nes NN e S

Meded A A A A MEOOOOINMODOOOIMNMOMNOMOMOOMOOOMOOOIN MMM e mo -
R R R R R T R N s L L e b it bl b bl R R R R i e B B R R e e R R e e B






